T115

Parts Catalog



i==)
==

1. 91 & PART NO. EG

FIG 000 ENGINE

FIG 101 CYLINDER BLOCK
FIG 102 FLYWHEEL HOUSING
FIG 103 OIL SEAL

FIG 104 BREATHER

FIG 105 CRANKSHAF

FIG 106 CONNECTING ROD
FIG 107 PISTON

FIG 108 CRANKSHAFT PULLEY
FIG 109 CYLINDER HEAD

FIG 110 CYLINDER HEAD COVER
FIG 111 VALVE

FIG 112 ROCKER ARM

FIG 113 TAPPET & PUSH ROD
FIG 114 CAMSHAF

FIG 115 CAMSHAFT DRIVE
FIG 116 OIL PUMP

FIG 117 OIL FILTER

FIG 118 OIL PAN

FIG 119 THERMOSTAT

FIG 120 WATER PUMP

FIG 121 COOLING FAN

FIG 122 EXHAUST MANIFOLD
FIG 123 INTAKE MANIFOLD
FIG 124 TURBOCHARGER
FIG 125 INTAKE STAKE

FIG 126 INJECTION NOZZLE
FIG 127 INJECTION PIPE

FIG 128 INJECTION PUMP
FIG129 E.C.U

FIG 130 INJECTION PUMP DRIVE

11
13
15
17
19
21
23
25
27
29
31
33
35
37
39
41
43
45
47
49
51
53
55
57
59
61
63
65
67
69



FIG 131 FUEL LINE

FIG 132 FUEL FILTER

FIG 133 EXHAUST FILTERING MUFFLER
FIG 134 EGR COOLER

FIG 135 ALTERNATOR MOUNTING
FIG 136 ENGINE LIFTING

FIG 137 ALTERNATOR

FIG 138 STARTER

FIG 139 AIR HEATER

FIG 140 SWITCH&SENSOR

FIG 141 WIRE HARNESS

FIG 142 POWER TAKE OFF

FIG 143 ENGINE MOUNTING

2. A E )| E PART NO. T2

FIG 201 Ol 0 =24

FIG 202 ctCI0ll Ol &

FIG 203 tf J| IO &£

FIG204 g 883 & A= 22l
FIG205 ¥ = EH & A= 2Pl
FIG 206 & & cll O Ef ASSY
FIG 207 2IH = &

FIG208 & Zd0/1E & YA 0| =
FIG 209 & 2= C|BIOIH IO

3. 2HX/BH 0 A/AEIHE PART NO. T3

FIG 301 & 1H = & Al ASSY

FIG 302 220/ =2 3 0] & SUB ASSY
FIG 303A 220/ 3 L}Ol £

FIG 303B 2402

FIG304 L EE &

FIG 3052/ &

FIG 306 &AE|0HE & ASSY

FIG 307 It ® AEI0E &WE

FIG 308 I ™ AEIHE Algld

FIG 309 2 Xl H & SUB

71
73
75
77
79
81
83
85
87
89
91
93
95

98
100
103
105
108
110
112
114
116

119
121
123
125
127
129
131
133
135
137



C 5d/0l3 suB

2

FIG 310

4. EAAQ[E PARTNO. T4

FIG 401 2| EHAD|E 30l A SUB
FIG 402A LI| LI & il € SUB ASSY
FIG 402B c| O LI &£ ASSY

FIG 403 £ 8= J|0f

FIG 404 =& = 2l

FIG 405 i ==& =20l E J| N

FIG 406 2| 0 ¢ = 6t &

FIG 407 540,750,1000 PTO 0| A
FIG 408A PTO AFELE

FIG 408B PTO 2 i X| ASSY

FIG 409 [l & SUB ASSY

FIG410 0| & E&iAD| A HOIA
FIG 411 Ol &1 X &1 Xl D[ O

FIG 412 0l @ Al 21 Al dil HH

FIG 413 =Xt 2402

FIG 414 1t | A& JI 01

FIG 415 LI} A Al E D[ 0

FIG416 L EE EaAQ|HE 0L
FIG 417 =IOl E & X SUB

OH
FIG501 EE2E HE AILH
FIG502 =2 E S2I0|B A2 E
FIG503 EE2EE HE 512 A
FIG504 T 2E [|Z&l& J|(f
FIG505 Z2E I A0l A (1)
FIG 506 Z2E J| AHOlA (2)
FIG 507 Z2E J| O A0l A (3)
FIG 508 { & JI & ASSY

6. = /38 & 3 PART NO. T6
FIG 601 0l @/ & = suB

139

142
144
146
148
150
152
154
156
158
160
162
164
166
168
170
172
174
176
179

182
184
186
188
190
192
194
196

199



FIG 602 & = S Ht ASSY

FIG 603A & & & H SUB

FIG 603B J| f & &£ ASSY

FIG 604 &l 24 A0l A

FIG 605 ¢| X E 2 SUB

FIG 606 0il 2]l ZIE S & E SUB
FIG 607A AUX Z 2 & Z & SuB
FIG 607B AUX il B SUB

FIG 608A Ol Xl & 3-L Q1 E &5
FIG60BB =0 &2 &I ELE &
FIG609 =& IO E & S A
FIG 610 20| A E

FIG 611 =& Xl 0 & Xl

7. NE N E/I 8] PART NO. T7

FIG701 2 EE L& SUB
FIG702 =& 24

FIG 703 =&

FIG 704 AEl & =

FIG7056 T EE & 2| OI2E
FIG 706 Al E & IHE

FIG 708 &= Of-%&t

FIG 709 = 01-%

FIG 710 Z£J|& COMP & ZEEE _]ctA

FIG 711 AFOl & detA
FIG712 2| et

FIG 713 SUB &l & 71t
FIG 714 &4 0] &f

FIG 715 Gl & & Ul O1-24 (1)
FIG 716 Ol Ef & Ul O-21 (2)
FIG717 82X

FIG 718 JH B! CIH| 2| !
FIG 719 0l HH

FIG 720 &I A & 3 ASSY
FIG 721 H H{ ASSY
FIG722 &H HH & X0l AE dH

8. 8 & PARTNO.T8
FIG 801 HiEi2| & DF2 &

201
203
205
207
209
211
213
215
217
219
221
223
225

228
230
232
235
237
239
241
243
245
247
249
251
253
255
257
259
261
263
265
267
269

272



FIG 802 & & = (1)
FIG 803 & & Z (2)
FIG 804 & & Z (3)
FIG 805 & & Z (4)
5
6

I BiH O

I

FIG 806 & & Z (5)
)

(
(
FIG 807 & & = (

9. ct€/=4H PARTNO.T9
FIG 901 & & XAl A

FIG 902 #I0| E
FIG 903 2| &
FIG 904 ct¥

20l E(50KG)

274
276
278
280
282
284

287
289
291
293



1. 8l & PART NO. EG

FIG 000 ENGINE

FIG 101 CYLINDER BLOCK
FIG 102 FLYWHEEL HOUSING
FIG 103 OIL SEAL

FIG 104 BREATHER

FIG 105 CRANKSHAF

FIG 106 CONNECTING ROD
FIG 107 PISTON

FIG 108 CRANKSHAFT PULLEY
FIG 109 CYLINDER HEAD

FIG 110 CYLINDER HEAD COVER
FIG 111 VALVE

FIG 112 ROCKER ARM

FIG 113 TAPPET & PUSH ROD
FIG 114 CAMSHAF

FIG 115 CAMSHAFT DRIVE
FIG 116 OIL PUMP

FIG 117 OIL FILTER

FIG 118 OIL PAN

FIG 119 THERMOSTAT

FIG 120 WATER PUMP

FIG 121 COOLING FAN

FIG 122 EXHAUST MANIFOLD
FIG 123 INTAKE MANIFOLD
FIG 124 TURBOCHARGER
FIG 125 INTAKE STAKE

FIG 126 INJECTION NOZZLE
FIG 127 INJECTION PIPE

FIG 128 INJECTION PUMP
FIG129 E.C.U

FIG 130 INJECTION PUMP DRIVE
FIG 131 FUEL LINE

FIG 132 FUEL FILTER

FIG 133 EXHAUST FILTERING MUFFLER

FIG 134 EGR COOLER

FIG 135 ALTERNATOR MOUNTING
FIG 136 ENGINE LIFTING

FIG 137 ALTERNATOR

11
13
15
17
19
21
23
25
27
29
31
33
35
37
39
41
43
45
47
49
51
53
95
57
59
61
63
65
67
69
71
73
75
77
79
81
83



FIG 138 STARTER

FIG 139 AIR HEATER

FIG 140 SWITCH&SENSOR
FIG 141 WIRE HARNESS
FIG 142 POWER TAKE OFF
FIG 143 ENGINE MOUNTING

85
87
89
91
93
95



FIG 000

T115

ENGINE

==
Year/Month

2023-02

y:: l'"_l— -\"-\ .‘o_
- et
b 5 '-'_5? 1
e S/
had o = v
ok it
\ CLAT ey
s -
! 5
J : .
.- Y
! & X
W
I
' L4
¥
i 1L
[ -
2 g o
‘ L 1
i
S Ty
4 e j :
) : 1 P ta
4 -~ ‘l =" i
: L e - %
; ]
. . .
|}
LI i i ; P
'f:' Ty Y
1 Y =
Fi
. &
2
% ! ! 7
e ¥ ] I
e J
I \
e . H-\.
:L..- . i
. W Bt/ )

'y ¥
EL pgl -
HE I
A o 1%
& ¥

ol ]

it |
i
! . i1

NOTE




k!
FIG 000 ENGINE Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepair|EFFECTIVE| pEMARKS

DATE

000 1 19501001100

ol X

(L i)

, DLO3-MEAO09

NOTE

-10 -




s g
FIG 101 CYLINDER BLOCK Year/Month
T115 2023-02
6
6
1
10
1-1
1-8
4
3
1-12 9
1-11
1-6
1-5
5
1-5
20
1-2
1-3
1-4
8
7
1-7
1-7
1-8
2 1-10
1-9
NOTE

-11 -




==
FIG 101 CYLINDER BLOCK YearMonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
101 1 150102-00597C 2gdH =5 283 1
101 1-1 | 150102-00602C BLOCK,CYLINDER 1
101 1-2 | 110970-00035B CASE,CRANK 1
101 1-3 | 120112-00184A HOHE 2 =E 10
101 1-4 |120106-00177 F2 2E 16
101 1-5 | 120501-00660 o3 g 2
101 1-6 |131002-00599 BUSHING,CAMSHAFT 1
101 1-7 |65.90302-0048 Zo Sdd 6
101 1-8 |65.90302-0041 ZOo Sdd 6
101 1-9 | 110508-13222 H H 1
101 | 1-10 | 430221-00434A =cd 1
101 | 1-11 | 131002-00581 BUSHING,CAMSHAFT 1
101 | 1-12 | 131002-00580 BUSHING,CAMSHAFT 1
101 2 | 120705-01062 =i 1 LEAE 1
101 3 |65.90310-0091 =dl 1 L AF M12x1.5x20 1
101 4 |06.56190-0703 ANg g 1
101 5 |401109-00135 ANg g 1
101 6 |120501-00139 o3 g 2
101 7 | 430218-00027 QY ATYO =& LEHE 4
101 8 |410127-00310 2ol WE LES 4
101 9 |120117-00196 AHE 2E 3
101 10 | 110508-02576 Ol & HH 1
101 20 |500212-00016 SEALANT 1
NOTE

-12 -




==
Year/Month

FIG 102 FLYWHEEL HOUSING
T115 2023-02
2
2
4
NOTE

-13 -




k!
FIG 102 FLYWHEEL HOUSING Year/Month
115 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
102 1 |150114-00220B =Zt0/ 8 otR& 1

102 2 06.22022-1010 CI < Bl 8x16 2

102 3 120106-00382 g2 2E 19

102 4 401106-00102 2 AL 1

NOTE

-14 -




==

FIG 103 OIL SEAL Year/Month
T115 2023-02
NOTE

-15 -




==
FIG 103 OIL SEAL Year/ilonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
103 1 06.22022-0908 Ched E 2
103 2 |401102-00025D HOLDER,OIL SEAL 1
103 3 |120106-00191 s2 2E 6
103 4 | 401106-00259A 22 Al 2(401106-00544) 1
NOTE

-16 -




==

FIG 104 BREATHER Year/Month
T115 2023-02
3
1
2
2
NOTE

-17 -




==
FIG 104 BREATHER Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
104 1 | 420108-00683A e SA
104 2 | 120402-00043A SA 28
104 3 | 120202-00129 SASYE 2

NOTE

-18 -



==
FIG 105 CRANKSHAF Year/Month
T115 2023-02
dEi 6
1-7
1-5
: 5
1-2
1-3
1-4
9 1-6 2
4 3
1-8
4
7
8
NOTE

-19 -




==
FIG 105 CRANKSHAF Year/ilonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
105 1 150107-00469A JdI=S XES3 1
105 | 1-1 | 150107-00468A CRANKSHAFT 1
105 | 1-2 |06.29071-2516 3 I 1
105 | 1-3 | 130410-00006C JHA3IA= I 1
105 | 1-4 |430215-00534B FLANGE,COUPLING 1
105 | 1-5 |06.22022-0705 e gl 1
105 | 1-6 |06.22022-1010 Chs g & 8x16 1
105 | 1-7 |06.22022-0707 Chsed E 1
105 | 1-8 | 130410-00050 A= IO 1
105 2 | 140103-00086 BEARING,MAIN 5
105 | 2-1 [140103-00101 Ol O $I 0] 2 (STD)_ UPPER 1
105 | 2-2 |140103-00102 Ol © $l 0 2 (STD)_ UPPER 1
105 | 2-3 [140103-00103 Ol O $I 0] 2 (STD)_ UPPER 1
105 | 3-3 |140103-00106 Ol © $0f2! (STD)_LOWER 1
105 | 3-2 |140103-00105 Ol © $l0f 2! (STD)_LOWER 1
105 | 3-1 [140103-00104 0l o Hl 0 2! (STD)_ LOWER 1
105 3 | 140103-00087 BEARING,MAIN 5
105 4 | 120816-00029A AHAE A 2
105 5 |111401-00002B Etol & 1
105 6 |06.29071-2503 3 I 1
105 7 |130712-01618 HA YWEHAS XEHS 1
105 8 | 120106-00542 S22 =l 2E 4
105 9 |110508-16627A HAE AHH 1
NOTE

-20 -




==

FIG 106 CONNECTING ROD Year/Month
T115 2023-02
1-3
NOTE

-21 -




==
Year/Month
FIG 106 CONNECTING ROD
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
106 | 1-1D | 150121-00245 A48 2C XEHF 1
106 | 1-1C | 150121-00244 A48 2C XEHSF 1
106 | 1-1B | 150121-00241 A48 2C XEHSF 1
106 | 1-1A | 150121-00240 A48 2 XEHS 1
106 1 150121-00114C ROD ASSY,CONNECTING 4
106 | 1-1F | 150121-00247 A48 2C XEHS 1
106 | 1-1E | 150121-00246 A48 2C XEHSF 1
106 | 1-3 | 120112-00183A AUE 2E EE 2
A HTH S (140712-00739+140112-
o - 1407172 DDR gE‘)LA‘;L' BTOT € (140112-00139+140112 2
106 | 3 [140112-00059 b 4
NOTE

-22 -




==

FIG 107 PISTON Year/Month
T115 2023-02
1-2
1-3
1-4
1-5
1-1
NOTE

-23 -




==
Year/Month
FIG 107 PISTON
T115 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
107 1 130602-00985 1] A= ASSY 4
107 | 1-1 | 130602-00990 PISTON 1
107 | 1-1A | 130602-01028 oAE 1
107 | 1-1B | 130602-01029 oAE 1
107 | 1-2 | 401004-00094 & 2 (401004-00193) 1
107 | 1-3 | 401004-00069 2%t & (401004-00193) 1
107 | 1-4 |401004-00096 2 & 2/(401004-00193) 1
107 | 1-5 | 111104-00085 AdE 1
107 2 | 130601-00027A mAsE 4
107 3 | 111104-00085 AdE 4

NOTE

- 24 -




FIG 108

T115

CRANKSHAFT PULLEY

==
Year/Month

2023-02

NOTE

-25-




==
FIG 108 CRANKSHAFT PULLEY Year/Month
115 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
108 1 130711-00072C A I ==2(130711-00315) 1

108 2 | 120106-00171B BOLT,HEX FLANGE 1

108 3 |130711-00108A JdH3I= Sl 1

108 4 | 120106-00716 ZdE =4 =2E 3

NOTE

-206 -



==

FIG 109 CYLINDER HEAD Year/Month
T115 2023-02
1-3
1-3 1-2
1-4
3
1
&
1-2 1-5
1-6
2
NOTE

-27 -




==
Year/Month
FIG 109 CYLINDER HEAD
2023-02
T115

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
109 1 150113-00145E HEAD ASSY,CYLINDER 1

109 1-1 | 150113-00146D HEAD,CYLINDER 1

109 1-2 |65.90302-0032 20 241 2

109 1-3 | 65.90302-0045 20 241 7

109 1-4 | 110922-00008A S Ji0lE 16

109 1-5 | 410206-00033A BB AE 8

109 1-6 | 410206-00018A BB AIE 8

109 2 |400603-00030C SIS JtA21(C.B.A GRADEEI QI ERHEHZ) 1

109 | 2A |400603-00107 il = JbA31(A GRADE # H1JH) 1

109 | 2B |400603-00108 8l = JbA31(B GRADE 7 & 2JH) 1

109 | 2C |400603-00109 8ll = JbA31(C GRADE H30H) 1

109 3 120106-00299A s =2E 18

NOTE

-28 -




/2
FIG 110 CYLINDER HEAD COVER Year/Month
T115 2023-02
! 1-2
1-1
1-3
1-1A 1-1C
1-1D
2
3
1-1
1-1B
2-1
4
NOTE

-29-




==
FIG 110 CYLINDER HEAD COVER YearMonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
110 1 150106-00134C COVER ASSY,CYLINDER HEAD 1
110 | 1-1 | 150106-00140B COVER ASSY,CYLINDER HEAD 1
110 | 1-1A | 400603-00091 aAleld ol & HH JtA3M 4
110 | 1-1B | 400603-00098 aAleld ol & HH JtA3M 1
110 | 1-1C | 400603-00100 aAleld ol & HH JtA3M 1
110 | 1-1D | 150106-00220 COVER,CYLINDER HEAD 1
110 | 1-2 | 110911-00161 EPELE 1
110 | 1-3 | 120112-00886 SHA 2E 9
110 | 2-1 | 400603-00099 aAleld ol & HH JtA3M 1
110 2 | 150106-00135B a2 ol = A 1
110 3 | 120112-00886 SHA =2E 10
110 4 |430208-00385 2 AH4H 1

NOTE

-30 -




FIG 111

T115

VALVE

==
Year/Month

2023-02

NOTE

-31-




==
FIG 111 VALVE Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
111 1 150124-00008 Zc|H 8
111 2 |410112-00040 S g®E 8
111 3 |410112-00016 Bl &= 8
111 4 | 110943-00021 @we Aug 2lHolH 16
111 | 5 |111601-00130 | ZS AT 16
111 6 |110971-00001 = B (110971-00040) 32
111 7 |401112-00001 WE A AL 16

NOTE

-32 -




ENE!
FIG 112 ROCKER ARM Year/Month
T115 2023-02
1-5
1-4
1-11 11
1-10
1-11
1-4 -
1-10 2
1-11 P
1-10 1-6 1-7
1 1-11 1-9
1-(
1-4 1-10 13
1-11 1-8
1-10 1-6 U
1-9
1-4 1-7
1-3
1-11 M
1-10 1-6 &
1-11 9
1-10 7
1-6
1-9
1-7
1-5
1-4
1-2
NOTE

-33-




==
FIG 112 ROCKER ARM Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
112 1 150122-00084A ROCKER ARM SHAFT ASSY 1
112 | 1-1 | 110424-00009 EH Y BN ZEHS 2
112 | 1-2 | 150122-00015 ENY = ES 1
112 | 1-3 | 110424-00008 BRACKET ASSY,ROCKER ARM 3
112 | 1-4 | 120106-00195 F2 2E 10
112 | 1-5 | 120106-00194 F2 2E 2
112 | 1-6 | 111602-00010 s ALY 4
112 | 1-7 | 120701-00001 28 LEAL & 8
112 | 1-8 | 150122-00085 ROCKER ARM SHAFT ASSY 4
112 | 1-9 | 150122-00086 ROCKER ARM SHAFT 4
112 | 1-10 | 120702-00003C SCREW,ADJUSTING 8
112 | 1-11 | 120307-00043 U E 8
112 2 [06.22022-0707 Ched 2

NOTE

-34 -




FIG 113

T115

TAPPET & PUSH ROD

==
Year/Month

2023-02

NOTE

-35-




==
FIG 113 TAPPET & PUSH ROD YearMonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
113 1 150123-00019A Z4 2E 8
113 2 | 150125-00003C S gl 8

NOTE

- 306 -




==

FIG 114 CAMSHAF Year/Month
T115 2023-02
1
1-2
1-4
1-1
2
1-3
NOTE

-37 -




==
FIG 114 CAMSHAF Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
114 | 1-1 | 120816-00008 AHAE AN 1
114 1 150103-00078A CAMSHAFT ASSY 1
114 | 1-4 | 150103-00077A s = 1
114 | 1-3 | 130408-00011B A= Il 1
114 | 1-2 | 06.29141-0215 Bt J| 1
114 2 |120106-00181 F2 2E 2

NOTE

- 38 -




FIG 115

T115

CAMSHAFT DRIVE

==
Year/Month

2023-02

NOTE

-39 -




==
FIG 115 CAMSHAFT DRIVE YearMonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
115 1 120106-00196 F2 2E 3
1

115 2 | 130712-00913A OtOIE JIH =
115 130428-00016D GEAR ASSY,IDLE

NOTE

- 40 -



==

FIG 116 OIL PUMP Year/Month
T115 2023-02
2
6
21
5
6
3 2-2
1 7
4
42
41
7
NOTE

-41 -




==
Year/Month
FIG 116 OIL PUMP
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
116 1 120106-00191 F2 2E 2
116 | 2-2 | 401109-00164 SEALRING,RUBBER 1
116 | 2-1 |401109-00163 SEALRING,RUBBER 1
116 2 | 400915-00269A PUMP,LUBRICATION 1
116 3 | 120106-00197 F2 2E 3
116 4 | 420218-00497 PIPE ASSY,OIL SUCTION 1
116 | 4-1 | 420218-00355B PIPE ASSY,OIL SUCTION 1
116 | 4-2 |401002-00009 o-g 1
116 5 |420214-00308 Y SYWMOIE ZEHE 1
116 6 |06.56017-0309 o-g 2
116 7 | 120106-00181 F2 2E 3
NOTE

-42 -




s g
FIG 117 OIL FILTER Year/Month
T115 2023-02
5
) 4
2
8
1-3 g
1-1
8
1-5
1-6
8
7
5 3
1-2
1 1-4
NOTE

-43 -




==
Year/Month
FIG 117 OIL FILTER
2023-02
T115
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
117 | 1-6 |401109-00113 AgE 1
117 | 1-5 |401002-00615 o-g 3
117 | 1-4 | 120106-00192 s2 2E 4
117 | 1-3 | 400508-00064 JtECIK 283 1
117 | 1-2 | 400206-00655 COOLER ASSY,OIL 1
117 | 1-1 | 400505-00037C HEAD ASSY,OIL FILTER 1
117 1 | 400404-00097 FILTER ASSY,ENGINE OIL 1
117 2 | 420109-00625 d2dsSA 1
117 3 | 420109-00914 HOSE,COOLING WATER 1
117 4 [420211-00655 W 2rA IO I X 8 =(420211-01021) 1
117 5 |120106-00193 BOLT,HEX FLANGE 2
117 6 |120106-00217 F2 2E 2
117 7 | 120106-00202 F2 2E 3
117 8 |120202-00117 SASYU 4
NOTE

-44 -




==

FIG 118 OIL PAN Year/Month
T115 2023-02
13 14
12
12-2
6
6
2
11
9
S 11 15
10
5 7
8
1
3
4
NOTE

- 45 -




==
FIG 118 OIL PAN YearMonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
118 1 150119-00446B g H 1
118 2 | 120106-00541 S22 =l 2E 2
118 3 | 120106-00257 s2 2E 18
118 4 | 120106-00237 s2 2E 8
118 5 |120106-00382 F2 2E 4
118 6 |06.22022-1010 Chs g & 8x16 2
118 7 | 420216-00039A Qg 24 mol= 1
118 8 |120106-00239 F2 2E 3
118 | 9 | 110911-00161 EPEEE 1
118 10 |430221-00087 thE S LES 2
118 11 | 401002-00677 o-g 2
118 | 12-2 | 65.96501-0107 o-g 1
118 12 | 420406-01221 L dE HOIX JH0IE TE 1
118 13 | 120106-00193 BOLT,HEX FLANGE 1
118 14 | 800108-00188A L EAHOIKX] 1
118 15 | 06.56027-0103 o-g 1

NOTE

- 46 -




==
FIG 119 THERMOSTAT Year/Month
T115 2023-02

1
1-2
1-1

1-4 1-1A
1-3
1-6

1-5
5
4
3
5
NOTE

- 47 -




==
Year/Month
FIG 119 THERMOSTAT
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
119 1 110980-00036D =2 XE8)| ol XEHS 1
119 | 1-1 | 300738-00129 =2 XE8)| XS 1
119 | 1-1A | 400606-00909 HE 2 1
119 | 1-2 | 120106-00589 F2 2E 3
119 | 1-3 | 110980-00101A HOUSING, THERMOSTAT 1
119 | 1-4 | 400606-00910 i IHZ 1
119 | 1-5 |430221-00982 =4 1
119 | 1-6 |401002-01173 o-g 1
119 2 | 120122-00013A AHOIM 2E 1
119 3 | 120106-00195 F2 2E 3
119 4 | 420109-00270A d2ds A 1
119 5 |120202-00118 SA YU 2
NOTE

-48 -




==

FIG 120 WATER PUMP Year/Month
T115 2023-02
1
1-2
1-3
1-1
2
NOTE

- 49 -




==
FIG 120 WATER PUMP YearMonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
120 | 1-3 |401002-01451 o-g 1
120 | 1-2 |430221-00087 thE S LES 1
120 | 1-1 | 400606-00907 e 2 1
120 1 | 400921-00321A PUMP ASSY,WATER 1
120 2 | 120106-00197 F2 2E 4

NOTE

-50 -



==

FIG 121 COOLING FAN Year/Month
115 2023-02
3-1
3
3-4
3-3
3-2 5
6
9 4
7
2
1
NOTE

-51 -




==
FIG 121 COOLING FAN Year/ilonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
121 1 130707-00034 g2+ 82 =Ze 1
121 2 |120106-00181 s2 2E 4
121 3 |110412-00114B W Ot28 Bt =83 1
121 | 3-1 | 110412-00115B BRACKET,FAN MOUNTING 1
121 | 3-2 |65.06504-0033 V-HE E¢c| 58 1
121 | 3-3 |06.29020-0132 AHE 1
121 | 3-4 | 140105-00535 HOE =RLIE 1
121 4 | 120106-00197 F2 2E 4
121 5 |120106-00099 ZdE =4 =2E 4
121 6 | 130707-00453 S0I®EEZC 1
121 7 | 120106-00181 F2 2E 4
121 8 | 130205-00406 V-#E 1
121 9 |130205-00463 V-#E 1
NOTE

-52 -




FIG 122

T115

EXHAUST MANIFOLD

==
Year/Month

2023-02

NOTE

-bh3 -




==
FIG 122 EXHAUST MANIFOLD Year/Month
115 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
122 1 240102-00186A BHOIHLIZEE £ES 1

122 2 | 120106-00479 s2 2E 8

122 3 | 400610-00028 BHOT OHLI & & JtA3 1

122 4 | 111002-00078 B LES 1

122 5 |120106-00200 F2 2E 3

122 6 | 120106-00194 =24 =B 4

122 7 106.06226-0705 AHE 2E 3

NOTE

-54 -




FIG 123

T115

INTAKE MANIFOLD

==
Year/Month

2023-02

NOTE

-b55.




==

FIG 123 INTAKE MANIFOLD YearMonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
123 1 240203-00094C sJI0HUEE 1
123 2 | 400617-00008A Sl U =& oA 1
123 3 | 120106-00204 s2 2E 10

NOTE

-56 -




s g
FIG 124 TURBOCHARGER Year/Month
T115 2023-02
13
14 4
16
1 10
12 7
15
11
17 18 9
10
16
3
2
6
8
4
8
5
NOTE

-57 -




==
FIG 124 TURBOCHARGER Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
124 1 150105-00446A CHARGER ASSY,TURBO 1
124 2 | 420217-00232A Qg 8 Iol= 1
124 3 |400623-00002 QY U0l Z JtA3 1
124 4 | 420108-00975 e SA 1
124 5 |430221-00560B PLUG,OIL 1
124 6 |120106-00210 F2 2E 2
124 7 |65.90535-0003 EHA HE 6
124 8 |120202-00129 SASYE 2
124 9 |420214-00289 YIS W0IE XSS 1
124 10 | 06.56180-0716 Al & A10x16 4
124 11 | 65.97440-0098 SA YU 1
124 12 | 65.97440-0099 SASYE 1
124 13 | 400629-00007A HE XM JtAS 1
124 14 |1 120117-00191 AHE 2E 3
124 15 |420108-00386A DR SA 1
124 16 | 120703-00028A EZ R LIA 2
124 17 | 420209-00065 Ol st mol= 1
124 18 |400629-00014A HE XM JtAS 1
NOTE

- 58 -




==

FIG 125 INTAKE STAKE Year/Month
T115 2023-02
1
3
NOTE

-59 -




==

FIG 125 INTAKE STAKE Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
125 1 240401-00218A =W 1
125 2 | 400617-00006B S| JtA3l 1
125 3 | 120106-00257 s2 2E 4

NOTE

-60 -




FIG 126

T115

INJECTION NOZZLE

==
Year/Month

2023-02

NOTE

-61 -




==
FIG 126 INJECTION NOZZLE YearMonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
126 1 |401109-00074 AHOIM AIE & 4
126 2 | 400903-00043E QIME 4
126 3 | 110928-00014C =0 4
126 4 | 120106-00418 F2 2E 4
126 5 |110910-01402A CAP,RUBBER 4
NOTE

-62 -




==

FIG 127 INJECTION PIPE Year/Month
T115 2023-02
6
7
NOTE

-B3 -




==
Year/Month
FIG 127 INJECTION PIPE cariMo
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
127 1 150120-00019D HE g 1
127 2 | 120106-00177 s2 2E 2
127 3 [ 420208-00550 PIPE,INJECTION 1
127 4 |420208-00546 PIPE,INJECTION 1
127 5 [420208-00547 PIPE,INJECTION 1
127 6 |[420208-00548 PIPE,INJECTION 1
127 7 | 420208-00549 PIPE,INJECTION 1
127 8 |120106-00193 BOLT,HEX FLANGE 1
127 9 | 120402-00107 A0 E 2E 1
NOTE

-64 -




==

FIG 128 INJECTION PUMP Year/Month
T115 2023-02
1-3
2 1-2
1-1
1
NOTE

-85 -




==
FIG 128 INJECTION PUMP Year/Month
115 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
128 | 1-3 |401002-01612 RING,0 1

128 | 1-2 | 301309-00149 d A 1

128 | 1-1 | 301317-00131 =25 dA 1

128 1 | 400912-00136B FAEZIXIEHS 1

128 2 |65.90535-0003 EHA HE 3

NOTE

- 606 -



==

FIG 129 E C U Year/Month
T115 2023-02
NOTE

-67 -




==
FIG 129 E.C.U YearMonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
129 1 300618-00037A ANXNHEEZE K 1

NOTE

-68 -




FIG 130

T115

INJECTION PUMP DRIVE

==
Year/Month

2023-02

NOTE

-69 -




==
FIG 130 INJECTION PUMP DRIVE Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
130 1 130412-00032B TAEI 23 I 1
130 2 | 120305-00005 =2 UHE 1

NOTE

-70 -



==

FIG 131 FUEL LINE Year/Month
T115 2023-02
2
5
6
NOTE

-71 -




==
FIG 131 FUEL LINE Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
131 1 | 420406-00632B A2 REXES 1
131 2 | 420103-00136 azgsA 1
131 3 |420103-00138D HOSE ASSY,FUEL 1
131 4 |420103-00137A azgsA 1
131 5 [65.97402-0002 CLIP,HOSE 4
131 6 | 120202-00122 SASYE 1

NOTE

-72 -




==

FIG 132 FUEL FILTER Year/Month
T115 2023-02
5
3
1-1
NOTE

-73-




==
FIG 132 FUEL FILTER YearMonth
115 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
132 | 1-1 | 400504-00115 ELEMENT , FUEL FILTER 1

132 1 | 400403-00308A HE I LES 1

132 2 | 420103-00226A A2 SAXEHSE 1

132 3 | 120106-00099 ZdE =4 =2E 2

132 4 | 120402-00468B CLIP,HOSE 2

132 5 |120106-00194 F2 2E 1

NOTE

-74 -




k!
FIG 133 EXHAUST FILTERING MUFFLER Year/Month
T115 2023-02
10
11
3 8
8-1
4
1
1
7
7
31
7
8-2
7
5
5-4
5.2
2
5.7
5.1 5.6
6 5.5
6 9
NOTE

-75 -




==
FIG 133 EXHAUST FILTERING MUFFLER vear/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
133 1 120106-00610 =2 =E 4
133 2 65.90535-0005 =2t HE M12x1.5 2
133 3-1 | 400602-00688 JpAS 1
133 3 300630-00015 T & T = DL0S 1
133 4 120106-00549 =24 =E 3
133 5 300628-00302 MEZcCO 23 1
133 5-1 | 400412-00004 S dl 0 & & (400412-00016) 1
133 5-2 | 400412-00005 SERVICE KIT,UREA FILTER 1
133 5-4 |400412-00007 SERVICE KIT,UREA FILTER 1
133 5-5 |400412-00008 MBI AKIT, 202 H 1
133 5-6 | 400412-00009 MBI AKIT, 202 H 1
133 5-7 |1400412-00010 MBI AKIT, 202 H 1
133 6 120106-00208 =24 =E 8
133 7 180308-00526A 028 HH 4
133 8 240103-00723A MUFFLER,CATALYTIC 1
133 8-1 | 240103-00673B MUFFLER,CATALYTIC 1
133 8-2 | 110421-00097B BRACKET,MUFFLER 1
133 9 110421-00096B BRACKET,MUFFLER MOUNTING 1
133 10 [400612-00073 S X JtA3 1
133 1 110522-00105 AE ZEH0E HH 1
NOTE

-76 -




==
FIG 134 EGR COOLER Year/Month
115 2023-02
14
o 14
10
10
10
8
14
14
11
4
18
16
18 18
15
18 3 10
17 12 ©
18
1 10
5 7
13
NOTE

-77 -




==
FIG 134 EGR COOLER Year/ilonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
134 1 |410116-00522B VALVE,EGR 1
134 2 |400602-00448A JEAZM 1
134 3 | 120106-00206 s2 2E 3
134 4 | 400202-00134 EGR & 2| 1
134 5 |120106-00197 F2 2E 3
134 6 |120106-00181 F2 2E 2
134 7 | 420202-00232A A& ooz 1
134 8 [420202-00327 A& ooz 1
134 9 [420202-00200A A& ooz 1
134 10 |400602-00317C JEAZM 5
134 11 | 400602-00689A GASKET 1
134 12 | 120106-00207 = 2! = E(120106-00875) 2
134 13 | 120106-00310 F2 2E 2
134 14 | 120106-00191 F2 2E 8
134 15 | 420108-00484A S A 1
134 16 | 420108-00579A S A 1
134 17 | 420108-00580A S A 1
134 18 | 120202-00117 SASYE 6
NOTE

-78 -




==

FIG 135 ALTERNATOR MOUNTING Year/Month
T115 2023-02
14
5
®13
12 9
1 11
& 10-3
10-2
16 5 o
3
10
7
2
8
NOTE

-79-




==
FIG 135 ALTERNATOR MOUNTING Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
135 1 110403-00141B 2&I Bet 1
135 2 | 110403-00139C 2&I Bett 1
135 3 | 120106-00180 s2 2E 1
135 4 | 120106-00407 F2 2E 1
135 5 |120106-00208 F2 2E 3
135 6 | 120305-00003 EHA HE 1
135 7 | 120501-01946C =ctolg ® 1
135 8 |120106-00550 F2 2E 1
135 9 | 120808-00463A et M 1
135 | 10-2 | 06.31440-0710 2 g 1
135 | 10-1 | 130710-00060 PULLEY,IDLE 1
135 10 | 130710-00061A Ot0l = 22l =283 1
135 | 10-3 | 06.29020-0126 AdE 1
135 11 | 06.15010-2316 H etM 17 1
135 12 | 65.28652-0009 HAEHH 1
135 13 | 131002-00690A £l 1
135 14 | 130710-00012 Ot0l = 22l =83 1
135 15 | 250102-00445A JH0lE SdIolE 1
135 16 | 120106-00698 F2 2E 1
135 17 | 120106-00197 F2 2E 1
NOTE

-80 -




==

FIG 136 ENGINE LIFTING Year/Month
T115 2023-02
NOTE

-81 -




==
FIG 136 ENGINE LIFTING Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
136 1 65.19202-0005 clZg 53 1
136 2 | 120106-00208 s2 2E 2

NOTE

-82 -



FIG 137

T115

ALTERNATOR

==
Year/Month

2023-02

NOTE

-83 -




==
FIG 137 ALTERNATOR YearMonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
137 1 300901-00130 Egap) 1
137 2 | 120106-00116 s2 2E 1
137 3 | 120305-00003 EHA HE 1

NOTE

-84 -



FIG 138

T115

STARTER

==
Year/Month

2023-02

NOTE

-85 -




==
FIG 138 STARTER Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
138 1 300516-00084 A BHH (300516-00121)
138 2 | 06.06125-0808 AHE 2E 3
138 3 | 120305-00003 EHA HE 3

NOTE

-86 -



==

FIG 139 AIR HEATER Year/Month
T115 2023-02
2
1
NOTE

- 87 -




==

FIG 139 AIR HEATER Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
139 1 | 440207-00276A Ol ol =& 1
139 2 | 400607-00002A 0lOf ol JtA3l 1
139 3 | 240401-00100 Ol st mol= 1
139 4 | 120106-00239 F2 2E 3
139 5 [400607-00003B 0lOf ol JtA3 1
139 6 |120106-00195 F2 2E 4
NOTE

- 88 -



k=
Year/Month
FIG 140 SWITCH&SENSOR
T115 2023-02
17
8
9
14
3
1
19
11 12
20
5
15
7
8
15-1
15-2
18
13 23
16
23
21 22
NOTE

-89 -




/2
FIG 140 SWITCH&SENSOR vear/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
140 1 301318-00013B SENSOR,BOOST 1
140 2 301318-00012A SAE HdA 1
140 3 120106-00192 =24 =2E 3
140 4 301308-00477A SENSOR 1
140 5 301317-00062 = & 4l Al SCR(70mm) 2
140 6 301317-00027 = & &l Al DOC(50mm) 1
140 7 301308-00135 HAFEZE AN 1
140 8 120106-00210 =24 =2E 3
140 9 120122-00052 AHOIA ZE 2
140 10 [65.27103-7014 A A 1
140 11 [ 301308-00150A Al A, KNOCK 2
140 12 [120106-00177 =24 =2E 2
140 13 |301317-00014B SENSOR,WATER TEMPERATURE 1
140 14 |[65.27427-7001 g s Y =25 HA 1
140 15 [ 301308-00453A MAF ASS'Y 1
140 | 15-1 | 420202-00254 HH A XEHSE 1
140 | 15-2 | 301308-00376 Al A/AIR FLOW 1
140 16 [ 110452-00148 20l H otul A Eet3t 1
140 17 [ 110452-00161 20l H otul A Eet3t 1
140 18 [110452-00131A BRACKET,WIRE HARNESS 1
140 19 [ 300609-00081 THHEERY 1
140 20 |[110452-00140 20l otul A& Eet3t 1
140 21 |301308-00454 Al A ASSY/NOx 1
140 22 |301308-00454 Al A ASSY/NOx 1
140 23 [120106-00193 BOLT,HEX FLANGE 2
NOTE

-90 -




==

FIG 141 WIRE HARNESS Year/Month
T115 2023-02
1
5
7
6
NOTE

-91 -




==
FIG 141 WIRE HARNESS Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
141 1 310207-02994G HARNESS ASSY,ENGINE 1
141 2 | 110452-00090 et0I Ol otdl A =Eet3t 1
141 3 | 120106-00193 BOLT,HEX FLANGE 1
141 4 | 120122-00052 AHOIM 2E 1
141 5 |110452-00205 etOI Ol otdl A =Eet3t 1
141 6 |110452-00196 etoI Ol otdl A Eet3t 1
141 7 | 120106-00208 F2 2E 2
141 8 |120106-00181 F2 2E 1

NOTE

-92 -




==

FIG 142 POWER TAKE OFF Year/Month
T115 2023-02
1
1-2
1-1
® 1-8
1-2
1-3
1-6 1-7
1-5
NOTE

-93-




==
Year/Month
FIG 142 POWER TAKE OFF cario
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
142 1 130807-00022D QA= LES 1
142 | 1-1 | 130412-00140B X 23 J0 1
142 | 1-2 | 140101-01012 = I E 2
142 | 1-3 | 110978-00008B HOUSING,PTO 1
142 | 1-4 |06.29020-0136 AHE 1
142 | 1-5 | 110531-00006B LEFEHI AHAY 1
142 | 1-6 | 06.01913-3214 S E L8 & M10x22 2
142 | 1-7 | 400602-00702B JEAZM 1
142 | 1-8 |401109-00146 e AlEE 1
142 2 | 120107-00344 62 A= 2E 4
NOTE

-94 -




FIG 143

T115

ENGINE MOUNTING

==
Year/Month

2023-02

NOTE

-95.




==
FIG 143 ENGINE MOUNTING Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
143 1 110420-00750 ct3 2
143 2 | 120106-00537 A 2E 8
143 3 06.22022-1009 2l 8M6x14 4

NOTE

-96 -




2. WA E IS PART NO. T2

FIG 201 (il 224

FIG 202 c2+CI 0l Of E

FIG 203 U{ D] II}O| =

FIG204 52 &3 & A= 2ol
FIG205 52 ZE & HE 2ol
FIG 206 & & &| Ol & ASSY

FIG 207 2/ E{ 2

FIG 208 & =d|0|E & YAl 1I}0O|
FIG 209 & 2F<4= C|HIOI OOl =

|F

-97 -

98
100
103
105
108
110
112
114
116



==

FIG 201 N 224 Year/Month
T115 2023-02
NOTE

-908 -




==
FIG 201 ool 2elu YearMonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

201 1 18711032000

HOHZ2lH v

201 | 1-01 | 18711032010

ELEMENT , AIR CLEANER

201 | 1-02 | 18711032020

Nz Gcel 2

201 2 118711032030

QICI 2 O EI5KPA

1

1

1

1
201 3 [19261222300GB Scial, H/0H2elH 1
201 4 119261222400GB B3, 2/0H22lH 1
201 5 |V2183608020 L2EFUEEZ S(SP) M8X20 4
201 6 |V2183608025 L2EFUEEZ S(SP) M8X25 2
201 7 (19261221100 SAUHOIN 1
201 8 10031021200 S A28, TORRO 100-120/12 W3 WF 1
201 9 10031020900 SA 28, TORRO 70-90/12 W3 WF 1
201 10 | 18711046300GB = ZdioIE 1
201 11 (13266212003 =2 1
201 12 (V2183608016 L2EFUEEZ S(SP) M8X16 1
201 13 | V2123606016 FE L= E(SP) M6X16 1
201 14 | 15801054100 ol ol = 1
201 15 [15801045500GB ool & Eei3! cCoMP 1
201 16 [V2183608016 L2EFUESEZ S(SP) M8X16 2
201 17 | 04216354 sl dA 1
201 18 | V2123606016 F L= E(SP) M6X16 3

1

201 19 10031020800

| N

fon
I>
iy

} , TORRO 60-80/12 W3 WF

NOTE

-99 -




FIG 202

T115

ckCI Gl Ol E

==
Year/Month

2023-02

NOTE

- 100 -




==
FIG 202 ckCI ol Ol & Yearonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
202 | 1 | 18711042101 2FCT O OT E] ASSY 1
202 2 119261521100 #FetRE 1
202 3 | V2183606020 L2EFUAEEES(SP) M6X20 2
202 4 | V2183608016 L2EFUEEES(SP) M8X16 2
202 5 |18711042301GB ctCI 0l Ol B Wl & comp 1
202 6 |Vv4111600080 HetAM M8 2
202 7 | V2712608015 tHIZ E 2
202 8 |19261521200GB Set3t, etCiollolH 2
202 9 14046210300 2% 4
202 10 | 15991040050 Z 2H(08X12X08) 4
202 11 | 35602010150 Z2EE=2AAN 4
202 12 | V2173608025 L2EFUAEEEF(S) M8X25 4
202 13 | V2183608020 Eng=! %%’%EE =(SP) M8X20 4
202 14 119261522200 S A, 0uT /ettiofiold 1
202 15 119261522100 SALIN /EH:|01|O|E‘| 1
202 16 | 18027090700 BHE S HZ 70 24 2
202 17 | 18027090600 tHE S H I 60 A 2
202 18 |19261523100GB Scdi2! COMP , F/el M &3 1
202 19 |19261523200GB Scial compP, Ml HH &3 1
202 | 20 |15801041001 g2+ 28X 83 1
202 | 21 |13011042110 2= 24 0.9bar 1
202 | 22 | 01148836 g ad 1
202 | 23 | 04218372 gl ALK 1
202 | 24 |V2193606020 2= E(SPL) M6X20 6
202 | 25 |V4111600060 HetAM M6 1
202 | 26 |V3013600060 FEAHEES23 M6 1
202 | 27 |19261523300 S A, /D22 1
202 | 28 |18361520500 S 2,800 1
202 | 29 |15801090010 S 2,430 1
202 | 30 |18021040050 Bceld =4 500 1
202 | 31 |12651040300 2, ctCIal 0l 2
202 | 32 |18027090160 gHE S HEZ 16 24 4
202 | 33 |18027090500 gHE S H I 50 24 1
202 | 34 |18027090160 tHE S HEZ 16 24 1
202 | 35 |18027090320 BHE S H I 32 24 1
202 | 36 |18027090160 tHE S HEZ 16 4 1
202 | 37 |19261521300GB EC0IECOMP, #LIRE Al 1
202 | 38 |19261524100 A AEE, /C2100 1
202 | 39 |V2123606020 F2=E(SP) M6X20 4
202 | 40 |19261524200 AEHAEE, /G190 2
202 | 41 | 18027090160 gHE S HEZ 16 24 1
202 | 42 |19261521400GB Z20lE comP, 2tCI00IE D& 1
202 | 43 |V2183608020 L2EFUAESEES(SP) M8X20 2
202 | 44 |18021042110 2 24 ASSY O0KPa 1
202 | 45 |18027090160 tHE S HEZ 16 24 1
NOTE

-101 -




EYE
FIG 202 EP [:| O“ O| E‘| Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepair|EFFECTIVE| pEMARKS

DATE

202 | 46 | 15801040140

SAEAH

NOTE

-102 -




=0=]
FIG 203 Y | IOl &= Year/Month

2023-02

T115

NOTE

- 103 -




==
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
203 1 19261322100GB MNEE | /SCR 1
203 2 | V2173612040 L2EFUAEEEF(S) M12X40 2
203 3 | Vv4011600120 ALE LA M12 2
203 4 | V3043600120 L2EFAHEES2S M12 2
203 5 | V2514412040 AHEEZEE2E M12X40 2
203 6 | 01960943 SCRO&d=c 1
203 7 |15801062101GB SCR HH EcH3! COMP 1
203 8 |15801061601GB NOx 4l Al E 23! COMP 1
203 9 |15801062201GB HH , dIA 1
203 10 |10131321200GB HH COMP , RH/SCR 1
203 11 110131321300GB HH COMP, LH/SCR 1
203 12 | 15801061510GB HH 1
203 13 | V2173608035 L2EFUAEEEF(S) M8X35 3
203 14 | V2174610050 L2EFUAEEEF(S) M10X50 4
203 15 | V2123606016 F2=E(SP) M6X16 12
203 16 | 04466642 AlA 1
203 17 | 04466641 AlA 1
203 18 | 04210188 = £ 4l M (B78), DOC R 1
203 19 | V2123606016 F2=E(SP) M6X16 2
203 | 20 |15801061101DD & 1} 0l & COMP 1
203 | 21 |15801062310GB 20l Z HY 2
203 | 22 |V2327006012 A UAEFLUEE(SP) M6X12 8
203 | 23 |19261323100GB Zd0lE COMP , [EX HUE 1
203 | 24 |V2183608020 L2EFUAEEE S (SP) M8X20 1
203 | 25 |18501058010 ERNEES 1
203 | 26 |18501058020 A HOIA 1
203 | 27 |35605033020 oI EE LA 2
203 | 28 |V2053606080 dAlEsAEE 1
203 | 29 |V3802600060 SdXE0Is2ZLHE M6 2
NOTE

- 104 -




FIG 204

T115

==
Year/Month

2023-02

NOTE




==
FIG 204 2 egg s ol Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
204 1 19261311100GB N EE | DEF 1
204 2 | V2173612040 L2EFUAEEEF(S) 2
204 3 | V2514412040 AHEEZEE2E 2
204 4 | V4011600120 ALEOLA 2
204 5 V3043600120 L2EFAHEES2SE 2
204 6 |04606025 DEF &3 1
204 7 | V2173608035 L2EFUAEEEF(S) 4
204 8 |19261311200GB S {32! COMP, / DEF Ll 8}0I 1
204 9 |19261311400GB HH COMP , /DEF #3 1
204 10 | 19261311500 HHl , /DEF &3 1
204 11 | 15801120030 2% 74 1
204 12 | V2183608020 L2EFUHEEES(SP) 3
204 13 | V2123606012 F2=E(SP) 4
204 14 | V2193606016 2= E(SPL) 4
204 15 119261313100 l&d 0l , /DEF HH 1
204 16 | 14946212901 5P Edl0l 1
204 17 120115300010 & dl OI(TWIN) ASSY 2
204 18 | V2123606025 F2=E(SP) 4
204 19 | V2123606016 F2=E(SP) 3
204 | 20 | 04609000 MZet0l 82 1
204 | 21 |04604038 L0l 8= 1
204 | 22 |V2173608085 L2EFUAEEEF(S) 3
204 | 23 |V2123606040 F2=E(SP) 4
204 | 24 |19261311600GB Zd0lE compP,/Eeld EHY 1
204 | 25 |19026642010 1295 (12X17X3.2) 2
204 | 26 | 04606000 UREA BEcIH EH 1
204 | 27 |V2183608020 L2EFUHEEES(SP) 1
204 | 28 |19261312100 S /DEF & A 1
204 | 29 |19261312200 S /DEF cl & 1
204 | 30 |19261312300 S 2 /DEF Ot 1
204 | 31 |19261312400 SA /82 320 1
204 | 32 18711101100 2 314 H D9.89 elbow 2
204 | 33 |19261312500 S 2 IN/DEF &3 1
204 | 34 |19261312600 S IN/OIE 1
204 | 35 |15801122301 S 21200 1
204 | 36 |36423600080 SAZE(D=125 2
204 | 37 |18027090200 BHE S X 20 24! 6
204 | 38 |10131353400GB ZdO0lE ,IDEF A 1 F 1
204 | 39 |19261112100 =2 €3 CoOMP 1
204 | 40 |18711112200 HZSHOIXI 1
204 | 41 |Vv4011600050 ALEOLA 5
204 | 42 |V3012600050 FEAHEES23 5
204 | 43 |19053102200 H =2 ASSY 1
204 | 44 [19141110020 S (2 2/ /650) 1
204 | 45 |14501410050 gHE S22 16 1
NOTE

- 106 -




==
FIG 204 o2 g3 etol Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
204 | 46 | 18711112600 AZEARL, 1570 1
204 | 47 18711112700 AZAL, 1140 1
204 | 48 18711112300 2 S A FKM2000 1
204 | 49 |37481850030 gHE ST 18 1
204 | 50 |18711112500 Gadl, A= 1
204 | 51 |18711112810GB |2 e, st/ 2@ 1
204 | 52 |V2183608016 L2EFUEEE S (SP) M8X16 3
204 | 53 18711112400 A2 S A FKM1500 1
204 | 54 |37481850030 gHE ST 18 1
204 | 55 |19261113100GB Sl comMp , AZ ¥ /N 1
204 | 56 |V4011600160 ALE A M16 3
204 | 57 |V2013616035 LEFUHEEES) M16X35 3
204 | 58 |18711113200GB Sl comMp , A2 ¥ I/= 1
204 | 59 |V4011600160 ALE2A M16 3
204 | 60 |V2013616035 LEFUHEEES) M16X35 3
204 | 61 |18711114100GB 83 e coMP , A& 3/H 1
204 | 62 |V4111600080 HetAM M8 1
204 | 63 |V3043600080 L2EFAHEES2S M8 2
204 | 64 |18711114200GB B3 e coMP , A2 & /= 1
204 | 65 |V4111600080 HetAM M8 1
204 | 66 |V3043600080 L2EFAHEES2S M8 2
NOTE

- 107 -




=]
FIG 205 HE T & 92 2ol Year/Month

T115 2023-02

NOTE

- 108 -




==
o 2 Tl o2 o] Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
205 1 04123591 ZC/EH 1
205 2 | V2183610025 L2EFUEEES(SP) 4
205 3 | 16582630521 2F M (16X24X1.5) 2
205 4 18021060101 LIZ,M16(H ) 2
205 5 18027090250 BHE S I 25 24 1
205 6 |19261441100GB Sci2! ComMP , EH 1
205 7 | V2183610030 L2EFUEEE S (SP) 2
205 8 |19261441200GB HH , 2H 1
205 9 |V2183608020 L2EFUAESEE S (SP) 2
205 | 10 |15801023301 HAZ S A FKM 850 1
205 | 11 | 18027090250 BHE S I 25 24 1
205 | 12 |19401024600GB 3 Eef3l comMP, A& MOl ZC 1
205 | 13 |V2183612020 LEFUAEEE S (SP) 1
205 | 14 |18021024290 ooz =8 X D12 1
205 | 15 |V2123606020 F2=E(SP) 1
205 | 16 | 15801024411 2= IOIZIN 1
205 | 17 |18021024220 HEHHUESAB 1
205 | 18 |18027090250 HE S I 25 24 2
205 | 19 |15801024131 HAE S A FKM 150 1
205 | 20 |18027090250 HE S I 25 24 2
205 | 21 |19261431100 IOl X COMP , Ot/ = 1
205 | 22 |18027090250 BHE S I 25 24 1
205 | 23 |19261432200GB Z20lE comP, &/ & THOI X 1
205 | 24 |V2123606020 F2=E(SP) 1
205 | 26 |V2123606030 F2=E(SP) 1
205 | 27 19261431200 IOl X CcoOMP , A= 2IE 1
205 | 28 |18027090250 BHE S I 25 24 1
205 | 29 18711101100 2 314 H D9.89 elbow 1
205 | 30 |15801611100 Y EH EE 1
205 | 31 |V2173608080 L2EFUAEEEF(S) 2
205 | 32 |15801611200 W, 2eE Y 2
NOTE

- 109 -




FIG 206

T115

o4Ol ASSY

==
Year/Month

2023-02

NOTE

-110 -




==
FIG 206 of &l Ol &l ASSY Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
206 2 110917552000 Hl & ASSY , &4 1
206 3 | V2183608020 L2EFUHEEE S (SP) M8X20 2

NOTE

-111 -




==

FIG 207 Ol 2 Year/Month
T115 2023-02
17
19 31
29 30
21
30

19 0

18
19

19
e 4 18
%45 5 19

2526
24 2
9
23
27
10
5 7
6
13
NOTE

-112 -




==
FIG 207 CIH 22 Yearonth
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
207 | 1 |15801052101GB | L&l & COMP , T&iE 1
207 2 | V2183608025 L2EFUHEEE S (SP) M8X25 4
207 3 | 15801042000 21 2 & (CAC COMP) 1
207 4 | V2113606025 F2Z=E(S) M6X25 4
207 5 |18711052300GB T4 COMP, AHOIEUIE 1
207 6 |18711052500GB Ul E COMP , AHOIE 1
207 7 | V2183608016 L2EFUEEE S (SP) M8X16 4
207 8 | 18715420390 2@ 22 ASSY 1
207 9 110035422150 A 2 (PF1/2 M22) 2
207 10 | V3802600060 SdXE0ISZLHE M6 2
207 13 | V2123606016 F2=E(SP) M6X16 2
207 14 | V5601600008 AHHE 2
207 15 | V4111600080 HetAM M8 2
207 17 119261211200 1} Ol & COMP, OUT /CAC 1
207 18 | 10031045310 sS4, &c2lZ1D50.8 2
207 19 10031020700 S A28, TORRO 50-70/12 W3 WF 5
207 | 20 |19261211100 I} Ol = COMP, IN /CAC 1
207 | 21 |18021045300 22|23 A D45 1
207 | 23 |18711052800 S8 Eex12 1
207 | 24 |18711052700 A HEIMH HEIB 1
207 | 25 |V5601600008 AHHE 8 3
207 | 26 |V4111600080 HetAM 8 3
207 | 27 |18711052600 Ol AEIE HEA 1
207 | 28 |19261552100GB Sct3t, 2 /I10l= 1
207 | 29 |15801045400 CAC Ot=8 A 1
207 30 | 10031020600 S A28, TORRO 40-60/12 W3 WF 2
207 31 10031020700 S A28, TORRO 50-70/12 W3 WF 1
NOTE

-113 -




FIG 208

T115

N
0

==
Year/Month

2023-02

NOTE

- 114 -




==
FIG 208 DE EUOEHATIOIZ Yearonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
208 1 10131321100 I} Ol & COMP, /SCR MIX 1
208 2 | 04607424 2& 2
208 3 | V2183608020 L2EFUAEEES(SP) M8X20 6
208 4 | 15801064200GB mol=z & =l 0l E coMmP 1
208 5 110131322100GB Zdl0lE comP , B J| LtOI = 1
208 6 |10131621200GB Sci3l CcCOMP , ARE 1
208 7 | V2183608025 L2EFUEEE S (SP) M8X25 2
208 8 110131621100GB AN & E COMP, /EG TOP 1
208 9 110131621400GB HH , otLIA 1
208 10 | V2123606016 F2=E(SP) M6X16 2
208 11 1 10131621300GB S {32! COMP, /DP 4l A 1
208 12 | V2183608020 L2EFUHEEES(SP) M8X20 2
208 13 | 04213504 2 dA 1
208 14 | V2123606030 F2=E(SP) M6X30 1
208 15 101182878 SA 28 2
208 16 | 04604284 cl & ctel mol= 2
208 17 | 15801061700GB Sl 2! COMP, NOx 1
208 18 | V2183608020 L2EFUHEEES(SP) M8X20 2
208 19 | 04466641 AlA 1
208 | 20 |V2123606020 F2=E(SP) M6X20 2
208 | 21 |15801091400GB DF Eeizl comp, d2t4 TIH0I = 1
208 | 22 |18021024290 ooz =8 X D12 1
208 | 23 |V2183608020 L2EFUAEEES(SP) M8X20 1
208 | 24 |V2123606020 F2=E(SP) M6X20 1
208 | 25 |19405941200 ST Ool= 1
208 | 26 |V2123606050 F2=E(SP) M6X50 1
208 | 27 |15801091300GB DOSING clH B2l , &3 1
208 | 28 |V2183608020 L2EFUAEEES(SP) M8X20 2
208 | 29 |V3802600080 SdXE0ISZLHE M8 2
NOTE

-115 -




==

FIG 209 W2t ClHHOI G THO| I Year/Month
T115 2023-02
2.1 -
NOTE

- 116 -




==
LH DF A Tl i Year/Month
FIG 209 2= CI8tolC Lol &
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
209 1 15801091300GB DOSING clH B2l , &3 1
209 2 | 18711041501 DOSING S A H 5 1
209 3 | 18027090200 BHE S X 20 24! 2
209 4 10131533100 S 2, /DOSING 300 1
209 5 18027090200 BHE S H I 20 24 2
209 6 |18711101300 2 314 H D9.49 elbow 1
209 7 110131531100GB CIHOIH COMP , /2t == IN 1
209 8 |10131531200GB CIHOIH COMP , /€ 2t~ OUT 1
209 9 18711101300 2 {4 H D9.49 elbow 1
209 10 | 10131533200 S 2, /DOSING 280 1
209 11 | 18027090200 gHE S H I 20 24 2
209 12 | 18027090250 HE S I 25 24 2
209 13 | 15801092100 SAOIHAHAWE A 1
209 14 | 15808200050 LI = M22(d 2 =) 1
209 15 | 18505482141 kM (OH A2 M22 1
209 16 | V2123606020 F2=E(SP) M6X20 1
209 17 110131532100GB Sef3! comp, ClEtOIG 1
209 18 | V2183608020 L2EFUHEEES(SP) M8X20 2
209 19 | V2123606020 F2=E(SP) M6X20 2
209 | 20 |18027090250 HE S I 25 24 2
209 | 21 |15801092201 SA H2 A 1
209 | 22 |15808200050 LI = M22(d 2 =) 1
209 | 23 |18505482141 kM (OH A2 M22 1
209 | 24 |10131532200DD B3l comP, /IOl E DA 1
209 | 25 |V2183608020 L2EFUAEEES(SP) 2
NOTE

- 117 -




3. 2 X/EdIO[2/AEIHE

FIG 301 & I = &4 X| ASSY
FIG 302 220/ 3 H 0] A SUB ASSY
FIG 303AEd 0/ WOl=
FIG 303B Ed0/32

FIG304 ZT2E &

FIG 305 2|0 &

FIG 306 AEl 02 & ASSY
FIG 307 Il ¥ AEIH& WE
FIG 308 I ¥ AEIHE algld
FIG 309 224 Xl H Y SUB

FIG 310 8HE E ¢ 0|3 SuB

PART NO. T3

-118 -

119
121
123
125
127
129
131
133
135
137
139



FIG 301

T115

& 1IH = X ASSY

==
Year/Month

2023-02

NOTE

-119 -




==
FIG 301 SHIH Z i x| ASSY Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
301 | 1 | 15801020100 Z 210l 2 ASSY 1
301 2 15801020110M =0l 8 1
301 3 18021213320 2|01 118T 1
301 4 |15801010501GB | Z¢ct0| & ot & 1
301 5 15801121601 AHE = E M16x37 2
301 6 V4011600160 AT QLA M16 2
301 7 V3343600160 A=A HE =28 M16 2
301 8 V2013614040 LAESAUEEES) M14X40 6
301 9 V2013614045 AESUEEES) M14X45 2
301 10 [V2034616040 =A== E(JE) M16X45 2
301 | 11 |15801201000 2018 2E 8
301 12 [ V6001506205 =HAHE 1
301 13 [ V7051400470 cadsad(y¥E) 1
301 14 {19021202303 S ZEcH K| ASSY, 365 1
301 15 [ V2173608020 LAESUZEEF(S) M8X20 8
301 16 | V5201008016 o o(A) 2
301 17 119262120080 = | /INPUT 1
301 18 |04126023 A EFE 3.2kW 12V 1
301 19 (V2173610030 LAESUZEEF(S) 2
NOTE

-120 -




==
FIG 302 Sg0l3 A0l A SuB ASSY Year/Month

T115 2023-02
: IG. 406-03> :
- \J\\\ ; o] : e o \
T993-K-302 LK \‘../J)
NOTE

-121 -




==
FIG 302 Z2013 0l A SUB ASSY Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
302 1 19022480011 2= 2
302 2 118712482100 A3 Zd0lE comp 2
302 3 19022485000 Sdl0l=2 20l A SUBASSY 2
302 4 | 19022480022M SdiolaAHolA 2
302 5 19022480030 =i ,M12X24 HEX B=14 2
302 6 | 19022480040 2l 2/(190) 2
302 7 19022480050 2l 2(265) 2
302 8 19022480060 £110X20 6
302 9 19022480070 AE D=1.2 6
302 10 | 19022480080 sdiolaumAasE 2
302 11 | 19022480090 A= HEX B=14 2
NOTE

-122 -




/g
FIG 303A Sd40|3 mo|l= Year/Month

T115 2023-02

=

T115-K-303A

NOTE

-123 -




==
FIG 303A Sd0/3 ool = Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
303A | 1 19022480110 Sech2l 19X3 1
303A| 2 |V2173608016 L2EFUAEEEF(S) M8X16 2
303A| 3 19022483301 Scal(Ea 0l =210l 2) COMP 1
303A| 4 |V2173608016 L2EFUAEEEF(S) M8X16 2
303A | 10 |19265242100 IOl = COMP, LH /EdI0l 2 1
303A | 11 19265243100 IOl = COMP , RH /2 dI013 1
303A | 12 19022480120 2& 19X3 1
303A | 13 |V2113606016 S22 = E(S) M6X16 1
303A | 14 19022480130 = &l(M6) 19X3 1
303A | 15 |19022480120 28 19X3 1
303A | 16 |V2113606016 S22 = E(S) M6X16 1
NOTE

124 -




FIG 303B

T115

Sdol=2

==
Year/Month

2023-02

NOTE

-125 -




==
FIG 303B =elol3 YearMonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
303B| 19 |19055204030 A S (PT1/4,PF1/4) 2
303B| 20 |18715302100 Sdlol =28 E ASSsY 1
303B| 21 |19027563000 Sdl0lZ2HE suB 1
303B| 22 |19027562101GB Sdl 02 HE COMP(LH) 1
303B| 23 |V6001506002 SHOE 6002DD 1
303B| 24 |V7081400120 EglEHEE 12 1
303B| 25 |19027562200GB Sdl 02 H E COMP(RH) 1
303B| 26 |V6001506002 SHOE 6002DD 1
303B| 27 |V7081400120 EgEHEE 12 1
303B| 28 |19027562010 £ 41(20X23X25) 4
303B| 29 |19027562301 I COMP(EdI0IZH E) 1
303B| 30 |V7081400100 EglEHEE 10 1
303B| 31 |19027562020 SdoamEe 2
303B| 32 |19027562401 HE 23! comP 1
303B| 33 |19027562500 £l COMP 1
303B| 34 |V2123606016 F2=E(SP) M6X16 1
303B| 35 |Vv4011600080 ALE2LA M8 4
303B | 36 |V3042600080 L2EFAHEES2S M8 4
303B| 37 |V2013608060 LEFUHEEES) M8X60 2
303B | 38 |V3042600080 L2EFAHEES2S M8 2
303B| 39 |19027562050 Of &8 E1(PF1/4) PF1/4 1
303B| 40 |19265247100 S A ASSY, /HYD 780 1 C
303B| 41 |17975180361 = & S A (600)ASSY 2
303B| 42 |19027562081 OldgE(Edola el 8) 1
303B| 43 |19027562091 c8SAEd0Ia) 1
303B| 44 |17136702100 A2IXlASSY, Ediol3 1
303B | 45 |14256210040 OlLIAZSHEI(9) 1
303B| 46 |V4111600050 HetAM 2
303B| 47 |V1112605020 A XS 2LEAL 2
NOTE

-126 -




==
FIG 304 T=EE Z Year/Month
T115 2023-02

Ak

-127 -

NOTE




==
FIG 304 11 % = §.é| Year/Month
T115 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
304 1 19026603101 EtOl 04(13.6-24/LH) ASSY 1

304 2 19026603301 Et Ol 01(13.6-24/RH) ASSY 1

304 3 | 15003612111 EtOI 01(13.6-24,6PR,R1) 2

304 4 | 15003610010 FE5(13.6-24) 2

304 5 V9993000010 ErOIOIEEH 2

304 6 | 19026623105SR El ASSY(W11X24)/PAINT 2

304 7 19026623301 2 (W11X24)COMP 2

304 8 19026623223 Cl A = (W11X24) 2

304 9 19026623231 =2E 16

304 10 | 19026622142 L1 E(M16XP1.5) 16

304 11 119026622160 etA 16

304 12 | 19026600181 SUNESEER= Y8 16

304 13 | V3313600180 FELUHEI=2E 16

304 14 | 19026620020 AHEZSEM18) 16

304 15 | 19026632100SR clHiold 2

NOTE

-128 -




==

Year/Month

2023-02

ol

FIG 305

T115

NOTE

-129 -



==
FIG 305 2l & Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
305 1 19086602100 Et Ol 01(18.4-34-10/LH) ASSY 1
305 2 19086602300 Et Ol 04(18.4-34-10/RH) ASSY 1
305 3 19021106300 EtOI 01(18.4-34,10PR,R1) 2
305 4 | 19021106400 FE5(18.4-34) 2
305 5 V9993000010 ErOIOIEEH 2
305 6 | 19026622102SR El ASSY(W15X34)/PAINT 2
305 7 19026622111 ClA3(E/34) 2
305 8 19026622200 2 COMP(W15X34) 2
305 9 19026622132 = E(M16XP1.5) 2
305 | 10 |19026622142 L E(M16XP1.5) 2
305 | 11 | 19026622151 Z 2H(16X30X15) 2
305 | 12 |19026622160 et 2
305 | 13 | 19026600181 SAATE LA 16
305 | 14 |V3313600180 FELUHEI=2E 16
NOTE

-130 -




H gl
FIG 306 AEHE & ASSY Year/Month
T115 2023-02

Forward

NOTE
-131 -




==
FIG 306 AEI0 S 2 ASSY Year/Month
115 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
306 1 19684043000 AEIOE ASSY , 2 E 1

306 2 | 18584043100 Sei3! comp, AEINHE 1

306 3 | 18584043200 Z & CoOMP, AEIHE 1

306 4 | 19684043400 diti compP , 22 1

306 5 119027232010 2F M (9X30X2.3) T=2.3 4

306 7 | V2013608030 LEFUHEEES) M6X50 1

306 8 19024043020 = E(M8X30, Xt LEAL HEX,B=12 1

306 9 | 15604042101 £ (16X25)COMP 2

306 10 | V2173608020 L2EFUAEEEF(S) M8X20 2

306 11 | V6001306004 SHOE 600427 1

306 12 | V7051400420 CEEEZE(HEHE) 42 1

306 13 | 19024040011 MIE(AEINE) D=20 1 C

306 14 | 21443012000 HUHE X2 E 2t4(1600) 1

306 15 | V6001506003 SHOE 6003DD 1

306 16 | V7041400170 CEEZTH(FE) 17 1

306 17 | 19024040032 AEIGEAMNEIE®™ D) D=20 1 C

306 18 |21443012020 2E NEE 2

306 | 20 | 19024040040 g§EE 1

306 | 21 |Vv4011600080 ALE2LA M8 6

306 | 22 |V3042600080 L2EFAHEES2S M8 6

306 | 23 |19694044100 HAH suB, AEIHE ot 1

306 | 24 |19694044110 HH, ot AEIHE 1

306 | 26 |V1222806012 & XS I &2 LEAKSP) M6X12 3

306 | 27 |19024040020 AEIHE HB (A 1

306 | 29 |15804012000 AEIOE 2 ASSY 1

306 | 30 |15804012100 AEIHEE 1

306 | 31 |17824012203 2 COMP , AEIHE & 1

306 | 32 |17824012223 21, A80HE & 1

306 | 33 |V4111600100 HetAM 10 1

306 | 34 |V3232600100 LEEE0SAHHENE M10 1

306 | 35 |V5001920020 g 2X20 1

306 | 36 |V7041400200 CEEZH(FE) 20 2

NOTE

-132 -




FIG 307

T115

==
Year/Month

2023-02

NOTE

-133 -




==
FIG 307 el AEI0E ¢E Yearonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
307 1 19264074100 S A ASSY, /HYD 530 1
307 2 19264073300 S A ASSY, /HYD 1200 1
307 3 19024072700 = & S A (600)ASSY 1
307 4 | 14664072801 = & S A(650)ASSY 1
307 5 |19265403100GB IOl = COMP ,FR/Zd IN 1
307 6 | 19265404100GB IOl X COMP , FR/Z&f OUT 1
307 7 | 18714072801 7Y S A(1550)ASSY , & 1
307 8 | 18714072701 &S A(1550)ASSY , = 1
307 13 | 18715404700 2& 1
307 14 | V2173608018 L2EFUAEEEF(S) 1
307 16 | 17995161130 7 LI 2(PF3/8,PF1/2) 2
307 17 | 16994080072 5 LI 2(SHORT) 2
307 18 | 19264042100 R ES SN 1
307 19 | 19024040070 A2HEZSEM10) M10 4
307 | 20 |19024040050 HH(AEIHE B &) 1
307 | 21 |19027722030 —1 2 %4 (15X36X3) 4
307 | 22 |19024040062 Z 2H(10X14X12) 4
307 | 23 |14441160070 AF(11X30X2) 4
307 | 24 |V3042600100 L2EFAHEES2S M10 4
307 | 25 |10035422150 A 2 (PF1/2 M22) 2
307 | 28 |V2173608020 L2EFUAEEEF(S) M8X20 2
307 | 29 |19265423100GB Szl comp, 0 H 1
307 | 30 |19265403200GB IOl = COMP ,RR /22 IN 1
307 | 31 |V2183608045 L2EFUHEEES(SP) 1
307 | 32 |19405941520 HH ,/O0IE 2 &3 Z D15 1
307 | 33 |19405941510 S8 T /ItO0lXE D15 1
307 | 34 | 19405941530 =dlOIE ,/uolZE S #HXZ D15 1
307 | 35 |19265404200GB IOl Z COMP , RR /2 &1 OUT 1
NOTE

134 -




H /g
FIG 308 I AEHE AlelH Year/Month
T115 2023-02
rl ; ;‘C*
5 & (';'.

NOTE

-135 -




==
FIG 308 O AEI0 Y el Year/ilonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC rRepaR| 5T CTVE| REMARKS
308 | 1 [V5201012020 HET(A) 12X20(A) 1
308 2 119024363002 = X2 E SET 2
308 3 | 19024363201 £ A2 ASSsY 2
308 4 | 10014362004 = X2 E ASSY 2
308 9 |Vv4011600120 ALE LA M12 4
308 10 | V2024612085 LEFUEEOD) M12X85 4
308 11 | V2173608016 L2EFUAEEEF(S) M8X16 8
308 12 | 19024050013 A01E HHY 2
308 13 | 19024055105 2 8l 4 COMP 1
NOTE

- 136 -




==

Year/Month

2023-02

A Xl H Y SuB

=
=

FIG 309

T115

1130-K-309

NOTE

-137 -



==
FIG 309 2 Xl HE suB Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
309 1 18507572200 =dl 0l E comP , 4l A 1
309 2 | 19407572100 ANZE COMP , & 1
309 3 | V7081400080 EglEHEE 8 2
309 4 | 15645120010 £ Al(10X18X10) 1
309 5 18506462500 AZ2E A ASSY 1
309 6 | V1222604035 & XS EHI &2 LEAKSP) M4X35 2
309 10 | 19407573000 ZdXd M suB 1
309 11 | V2013608040 LEFUHEE(ES) M8X40 1
309 12 | V3042600080 L2EFAHHEES2S M8 1
309 13 | 19027572001 S XHE suB 1
309 14 | 19027562401 H < Eci3! coMmP 1
309 15 | 19027572101GB Zd XIHE COMP 1
309 16 | 19027562010 £ 4&/(20X23X25) 2
309 19 | 19027562500 £l COMP 1
309 | 20 |V2123606016 F2=E(SP) M6X16 1
309 | 21 |19027562020 SdoamEe 1
309 | 22 |15606642500 AR XI(F Al) SET 1
309 | 24 |19027570010 ol IYATE D=5.0 1
309 | 25 |34522150080 Mol & 2 E(82) SGD41-D 1
309 | 26 |V3042600080 L2EFAHEES2S M8 2
309 | 27 |V2173608020 L2EFUEEEF(S) M8X20 3
309 | 30 |Vv4011600080 ALE2A M8 1
309 | 31 |V2205408020 FAE=EE M8X20 1
NOTE

-138 -




=h=!
FIG 310 SHCE 23 0|3 SUB Year/Month
T115 2023-02
CABIN :

T993-K-310

NOTE

-139 -




==
FIG 310 sHe 22013 suB Yearonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
310 | 26 |19027612102 i3l coMPEIEE10A) 1
310 | 27 |15803202100 HEEd 0l 3 ASSY 1
310 | 28 |V2173608020 L2EFUAEEEF(S) M8X20 8
310 | 29 |19027612020 £l (M8) HEX,B=12 1
310 | 30 |V4111600080 HetAM M8 3
310 | 31 |Vv4011600080 ALEOLA M8 1
310 | 32 |V3042600080 L2EFAHEES2SE M8 1
310 | 33 |19027612301 & COMP 1
310 | 35 |V7081400060 EglEHEE 6 1
310 | 36 |19027612202 0l = ASSY(PARKING) 1
310 | 37 |14322420010 2l D=8.0 1
310 | 39 |V5001920020 =g 2X20 1
310 | 40 |34522153200 2l 0l E A 2 X (1 Y )ASSY 1
310 | 41 |V1112603016 A XS 2LEAL M3X16 2
310 | 42 |11106020010 oI & A T 2(40) D=1.0 1
310 | 43 |19027553230 12 % (3101 =,D8) 1
NOTE

- 140 -




4, Ecd A QS PARTNO. T4

FIG 401 2|0 E&HA DA H Ol A SUB
FIG 402A LIl LI & 0l & SUB ASSY
FIG 402B 2| O C| & ASSY

FIG 403 28 = J|(f

FIG 404 2 = dIH

FIG 405 B8 E2101E J1(

FIG 406 2| ¢ = ot &

FIG 407 540,750,1000 PTO H Ol A
FIG 408A PTO AFZE

FIG 408B PTO = 2] X| ASSY

FIG 409 (il & SUB ASSY
FIG4100|E ESHA DA AHOIA
FIG 411 Bl 2! M el XI 7|10

FIG 412 0l ! Xl &I X| &It

FIG 413 =Xl Ed(013

FIG414 IR A= Il

FIG 415 It AIZE J|{

FIG 416 T2 E E2HAD|A H Ol A
FIG 417 E2l0|E B X SUB

- 141 -

142
144
146
148
150
152
154
156
158
160
162
164
166
168
170
172
174
176
179



FIG 401

T115

2l EsHADIE HOIA SUB

==
Year/Month

2023-02

T1G54SRTISSPLID1

NOTE

- 142 -




==
FIG 401 clof EciA01& 014 SUB Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
401 1 18712400010M CIHEHADIEHOIA 1
401 2 | V2514414040 AHEEZEE2E M14X40 2
401 | 3 [Vv5201010022 HET(A) 10X22(A) 2
401 4 | V2514416120 AHEEZEE2E M16X120 2
401 | 5 |Vv5201012025 HET(A) 12X25(A) 2
401 6 | 16701015001 Ot =2 Z1ASSY 1
401 7 | 19022600081 L EAHOIKX] 1
401 8 19022600070 PTO3IOI=SE A 1
401 9 | V2173608016 L2EFUAEEEF(S) 2
NOTE

- 143 -




FIG 402A Ol O & suB ASSY

T115

==
Year/Month

2023-02

T993-K-402A

NOTE

- 144 -




==
FIG 402A O/ LI Bl € suB ASSY Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
402A | 1 [V6321132310 HOIHEZ = HE 32310 1
402A | 2 [19022410010M LU e 1
402A | 3 (V6321130310 HOIHZ S HE 30310 1
402A | 4 (19022270051 JI(& el E,39) 1
402A | 5 (19022250010 JI(&el&E,31) 1
402A | 6 [19022410020 L1 E(M45) HEX B=67 1
402A | 7 (19022250020 2F M (35X50X3) D=50 1
402A | 8 |V6544354026 LI =t 01 & (2 Ol XI) KT354026 1
402A | 9 (19022250033 Il O (A 1H,49X16T) 1
402A | 10 [V6544354026 LI =t 01 & (2 Ol XI) KT354026 1
402A | 11 (19022250040 Z 2H(35X40X12) 42.7X4.0 1
402A | 12 (19022250051 ol E(32X80X22) 1
402A | 13 (V7041400350 CEEZTH(FE) 35 1
402A | 14 (19022251161 ZC0IEHEEH80,HE 1
402A | 15 (19022410030 24(0.2) T=0.2 2
402A | 16 (19022410040 24(0.1) T=0.1 4
402A | 17 (V2173610025 L2EFUAEEEF(S) M10X25 4
NOTE

- 145 -




FIG 402B

T115

2l C| = ASSY

==
Year/Month

2023-02

*NOT SERVICED SEPARATELY

T993-K-4028

NOTE

- 146 -




==
FIG 402B 2l O CI 2 ASSY Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
402B| 0 [19022435002 cl i Cl =&l 2 ASSY 1
402B | 1 19022422003 I & SET, 11X42 1
402B | 1-01 [ 19022422014 ceolEuu ) 1
402B | 1-02 [ 19022422021 IOl (Ml & ,42) 1
402B| 2 [19022430012M Cl=Z3H 0l A 1
402B | 3 (19022430020 A AEZEH51X70X1) T=1.0 2
402B | 4 (19022430040 Il O{LH(HI &,20) 1
402B| 5 (19022430030 JI ({RH(HI ,20) 1
402B| 6 [19022430050 LAAHAEZE T=1.0 2
402B | 7 (19022430060 IO (Il E,12) 2
402B| 8 [19022430070 CIZOILIAAIEE 1
402B| 9 (V5801406036 AT 6X36 1
402B | 10 (V4011600120 ALE2LA M12 12
402B | 11 (V2024612035 L2EFUEE(OD) M12X35 12
402B | 12 |V6321132014 BIOIH 2 = 21 Hil 01 21 (£ &)-32014XQ 32014 1
402B | 13 (17973033400 =2l 2 comMmP 1
402B | 14 (V6321130211 HOIHEZ S HE 30211 1
402B | 15 |[19022430121M ClIZoE 1
402B | 16 (V2173610040 L2EFUAEEEF(S) M10X40 6
402B | 17 (19022430110 HAMAH 1
402B | 18 (19022430131 AEH T=3.2 2
402B | 19 (V2173608016 L2EFUAEEEF(S) M8X16 4
402B | 20 |[19022440030M Oz=Ex3 1
402B | 21 (19022440010 CIZEANEE D=20 1
402B | 22 (V7201024016 OE(P) 1A, P16 1
402B | 23 (19022440020 A X E(HC235) D=2.9 1
402B | 24 (V5801406032 AT 6X32 1
402B | 25 (19022440040 CEZZEUAE 1
402B | 26 (19022430140 Zot 1
402B | 27 (19022430150 O M AE(LH) 1
NOTE

- 147 -




==

FIG 403 SH=J( Year/Month
T115 2023-02
NOTE

- 148 -




==
FIG 403 £ %00 Yearonth
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
403 | 1 | 18712240010 FHEII2EHMEZE 1
403 2 | 19022240051 £ Al27X29X9 2
403 3 | V6544455017 LI =t 01 & (2 Ol XI) KT455017 1
403 4 | 19022240090 Z 2H(46X50X16) 54X5 1
403 5 | V6544455017 LI =t 01 & (2 Ol XI) KT455017 1
403 6 | 19022240023 Il (£ 14,50) 1
403 7 | 19022240031 JI(&el&E,32) 1
403 8 |Vv6041106208 S IO & (HL1) 6208 2
403 9 19022251161 ZC0IEHEEH80,HE 1
403 10 | V6544384317 LI =t 01 & (2 Ol XI) K384317 2
403 11 119022242103 Il (&2l Z49,A1H17) COMP 1
403 12 | V6544384317 LI =t 01 & (2 Ol XI) K384317 2
403 13 | 18712240040 £ Al(35X45X29) 1
403 14 | V6041106309 S IO & (HL1) 6309 1
NOTE

- 149 -




==
Ul_q _J_.‘x_ a.” IIH Year/Month

all

FIG 404

2023-02

T115

See FIG. 403>

19
18

17
2—16

NOTE

- 150 -




==
FIG 404 S Yearonth
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
404 | 1 | 19262260010 AHION, FHE 1
404 2 119262260020M £ I3, /MC 1
404 3 | V6802000010 2= 38853 1
404 4 | 13022250030 ANEHAZE D=1.4 1
404 5 |19262260030M fHEE3 /H-L 1
404 6 | 13022250030 ANEHAZE D=1.4 1
404 7 | V6802000010 2= 38853 1
404 8 | 19022260041 2H=I01E T=4.5 1
404 9 | V2173610020 L2EFUAEEEF(S) M10X20 2
404 11 | 19402263110M SHEHE 1
404 | 12 [19022262104 S8 2 2| B (5t) COMP 1
404 13 | 19022230081 FEE J| 6X16(A) 1
404 14 | 15602230085 A 1
404 15 | 16007060020 SEEd 9 1
404 16 | 19022230070 ATE DP2.6 1
404 17 | V7051400320 cCEEszd(#HEE) 32 1
404 18 | 15602800044 g= 1
404 19 | V5901010070 =R 1.0X70 1
404 | 20 |V2173608035 L2EFUAEEEF(S) M8X35 2
404 | 21 | V2173608025 L2EFUAEEEF(S) M8X25 2
404 | 22 |19027513102GB fH=dH comp 1
404 | 23 |V2013608040 LEFUHEEES) 1
404 | 24 |15897513200 EHO(RESH) 1
404 | 25 |19027010010 2EFAHEII=2S M10 1
404 | 26 |V3042600080 L2EFAHEES2S M8 1
404 | 27 [19402230070 ASNA (R D) 2
NOTE

-151 -




==
FIG 405 HI<E S21012 I Year/Month

2023-02

T115

for

L)

- o
Ry -
S - i
P b
¢ J b
s
o
e
-~

TH93-K-405A

NOTE

-152 -




==
FIG 405 Bi=8 =2012 IO Year/Month
115 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
405 1 19022270011 A== D=42 1

405 2 19022270061 JI(&el&,37) 1

405 3 | V6001106206 SHOE 6206 1

405 4 | 19022290010 NIIHAIOIEZIOIE T=2.6 3

405 5 |Vv6001106007 SHOE 6007 1

405 6 | V6544202417 LI = 8l K & (3 0l XI)-K202417 KT202417 1

405 7 119082310042 JI(&elE,39) 1

405 8 | V6001106007 SHAHE 2

405 9 119082312002 b = & 2 2{ X ASSY 1

405 | 10 |V7231020036 O&(s) 1

405 | 11 | V7051400680 CEEEZE(HHEE) 1

405 | 12 | V6001106008 SHAHE 2

405 | 13 [19082310031 J10(2 2l 2 ,30) 1

405 | 14 |19082310024 BHSEAMEE 1

405 | 15 [19022123110 of 44 (6) 2

405 | 16 |Vv6001106008 SHAHE 1

405 | 17 |19022120050 2 2 (40) 3

405 | 18 |19082312012M Zd XldtCl 1

405 | 19 |19022162020M oAE 2

405 | 20 |19022122030 D-&,52 2

405 | 21 19022122040 D-&,102 2

405 | 22 19022122110 AE 2

405 | 23 19022122120 2F M (50X74X3) 2

405 | 24 |V7041400500 CEEZTH(FE) 2

405 | 25 |19022122050 =dI0IE 11

405 | 26 |19022122130 AN 24

405 | 27 |19022162200 A3 Zd0lE comp 11

405 | 28 |19022122080 2qeu 2

405 | 29 |19022122090 dHEE AUE 2

405 | 30 |V6001106205 SHAHE 1

405 | 31 |19082320010 JIo(&el & ,22) 1

405 | 32 |19082320020 I el &E,31) 1

405 | 33 |V6001106005 EHOE 1

NOTE

- 153 -




==
Year/Month

12
>
ol
10
0

FIG 406 2l

2023-02

T115

T1003-K-406

NOTE

- 154 -




==
FIG 406 2l H& 6t Yearonth
115 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
406 | 1 [19022470011 J1 Of(A TH,13)(LH) 1

406 | 2 [19022470021 J| 0(A IH,13)(RH) 1

406 3 | 19022450014M M=ot A 2

406 4 | V6001106215 SHOHE 6215 2

406 5 |Vv6001106015 SHOE 6015 2

406 6 |19022452100 = Z 8 4 ASSY 2

406 7 | 19022450024 SIHEANEE 2

406 8 |19022470032M el oo 2

406 9 19022470040 Zct T=1.0 12

406 10 | V6544354525 LI =t 01 & (2 Ol XI) K354530 6

406 11 | V6544354525 LI =t 01 & (2 Ol XI) K354520 6

406 12 | 19022470050 Il (£ 1H4,25) 6

406 14 | 19022470060 £1(35X92) 6

406 15 | V7041401200 C"ﬂ HEH(ES) 120 2

406 16 | 19022470070 =Ry T=10.0 2

406 17 110012470070 ig%%"%g(jré) 2

406 |17-01|V7201024022 OE(P) 2

406 18 | 19022470081 AEH T=4.0 2

406 19 | 19022470090 g J101(e5) 2

406 | 20 |19026620010 AHEZE(M18) D=19 16

406 | 21 |Vv4011600140 ALEOLA M14 20

406 | 22 |V3043600140 L2EFAHEES2S M14 4

406 | 23 |19022470160 AHEEZEEE@2S) 6

406 | 24 |Vv5201012025 T T(A) 12X25(A) 4

406 | 25 |19022450030 AEE 2

406 | 26 |V2014614155 LAEFUAEEES M14X155 14

NOTE

- 155 -




==
FIG 407 540,750,1000 PTO 3 0] A YearMonth

2023-02

T115

TH3MI003-K-407

NOTE

- 156 -




==
FIG 407 540,750,1000 PTO 2| 0] A Year/Montn
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
407 1 18712600012M PTO Ol £ (540/750/1000) 1
407 3 19022652005 PTO SET 1
407 4 | 10012652101 H2H COMP 1
407 5 19022652203 2t ComMP 1
407 6 |Vv5801406028 AT 6X28 1
407 8 19022650011 PTOS L E AH|O| 1
407 9 |19022650021M PTOBISZES 2
407 10 | V6802000010 2= 38853 2
407 11 | 13022250030 ANEHAZE D=1.4 2
407 12 | V5001930025 =g 3X25 2
407 13 | V7201024012 OE(P) 1A, P12 1
407 14 | 16702230371 =dI0lE 19X3.0 1
407 15 | V2173608016 L2EFUAEEEF(S) M8X16 1
407 | 16 |V5201012025 HET(A) 12X25(A) 2
407 18 |19022600022M PTOME 1
407 | 21 |Vv4011600120 ALE2A M12 1
407 | 22 | V2173612035 L2EFUAEEEF(S) M12X35 4
407 | 23 |V2003612110 FEA=SEES) M12X110 1
407 | 26 |V6802000010 2= 1
407 | 27 |13022250030 ANEHAZE 1
407 | 28 |10012650010 ATEANE 1
407 | 29 |Vv4011600140 ALEOA M14 1
407 | 30 |V2013614020 LEFUHEEES) M14X20 1
407 | 39 |19027532020 KX Eeizl 1
407 | 41 19027534100 PTO 3 0l & ASSY 1
407 | 45 |19027532011 PTO ditH EcH3! 1
407 | 46 |19027532203GB PTOdI HH COMP 1
407 | 47 |19027532302 2t ComMP 1
407 | 48 |V5801406025 AT 1
407 | 49 |V2183608020 L2EFUHEEES(SP) M8X20 6
407 | 50 |Vv4111600100 HetAM M10 2
407 | 51 19682190100 1 E(PTO) 1
407 | 52 |19027010010 L2EFAHEII=2S M10 1
407 | 53 | 14723280030 £1(10X30) 2
407 | 54 |Vv5001920020 =g 2
NOTE

- 157 -




==
FIG 408A PTO AFEZ E Year/Month

T115 2023-02

19 T1054-U-408A

NOTE

- 158 -




==
FIG 408A PTO AFEZ E Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
408A | 1 19022615100 JI0 (&2l &,22) suB 1
408A| 2 [19022610011 SITEEER) 1
408A| 3 (V6001106308 SHOE 6308 1
408A | 4 (19022610021 JI0(E 2l Z,18-14) 1
408A | 5 [V7201035025 OE(P) 1A, P25 2
408A | 6 [19022120050 2 2 (40) 2
408A | 7 [14573020041 L1 E(M30X1.5) 1
408A | 8 (18712630011 PTOAFZ E(3) 1
408A | 9 (V6001106211 SHOE 6211 1
408A | 10 (19022630111 ZCl0IEAHEES 1
408A | 11 [18712630081 IRTEEE ,49) 1
408A | 12 (18712630070 £ Al(50X56X66) 1
408A | 13 (18712630020 JI(&el&,57) 1
408A | 14 (18712630030 (= (47X80X22) 1
408A | 15 (19022630111 Z=Ct0IEAHEES 1
408A | 16 (18712630040 FAl (45X55X28) 1
408A | 17 (18712630050 Il (& el & ,53) 1
408A | 18 (V6041106211 S IO & (HL1) 6211HL1 1
408A | 19 (V6001106307 SHOE 6307 1
408A | 21 (18712630061 PTOAF X E(540/1000) D=45 1
408A | 22 (19022123110 2 & (6) D=6 1
408A | 23 (18712600072 PTO & 1
408A | 24 (19402630140 =2l E(PTO AFE E/75) 1
408A | 25 (V7051400500 CEEEZE(HEE) R50 1
408A | 26 |[19022600032M CClOIEAFZEINH 1
408A | 27 (V7211031085 o-g 1A, G85 1
408A | 28 (V2173608020 L2EFUAEEEF(S) M8X20 3
408A | 29 |[19402600040M PTOAFE EFHH 1
408A | 30 (19402605210 PTO & 1
408A | 31 (V2173608020 L2EFUAEEEF(S) M8X20 3
408A | 32 (18712600080 PTO= & 1
408A | 33 (V2193606016 2= E(SPL) M6X16 1
408A | 34 (V7051401000 CEEEZE(#HEE) R100 1
408A | 35 (18712630090 ol E(52X80X22) 1
408A | 36 (18712630120 Z 2H(35XT72X7) 1
408A | 37 |V6544556027 LI =t 01 & (2Ol XI) KT556027 3
408A | 38 (18712600090 JH0lE EdIolE 1
408A | 39 (15892600060 24 (79X99X0.3) 1
408A | 40 (15892600070 24 (79X99X0.2) 2
NOTE

- 159 -




/2
FIG 408B PTO 224 X| ASSY YeariMonth
T115 2023-02
(See FIG.407/40B,
bo

1055-U-4088

NOTE

- 160 -




==
FIG 408B PTO 2 2i Xl ASSY Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
408B | 22 (18712612000 PTO 2 i Xl ASSY 1
408B | 23 |[18712612010M Zd XldtCl 1
408B | 24 |[18712612020M oAE 1
408B | 25 (14722212090 UAE) 1
408B | 26 (18712612030 A2 118 1
408B | 27 (19022612101 Sdlol=20 A3 coMP 1
408B | 28 (19022612040 clEHEdI0IE 1
408B | 29 (19022612200 A3 Zd0lE comp 5
408B | 30 (19022612050 ScIXISdI0IE 4
408B | 31 (19022612300 2= 8t comp 1
408B | 32 (19022612060 AE D=1.8 4
408B | 33 (V7051401200 CEEEZE(#EHE) 120 1
408B | 34 (V6001406005 SHOE 6005D 1
408B | 35 (19022612070 = 1
408B | 36 [V6544141815 LI =t 01 & (2 Ol XI) KT141815 1
408B | 37 (19262600050 = ,PTO+= 1
408B | 38 (V7041400260 CEEZTH(FE) 26 1
NOTE

- 161 -




FIG 409

T115

0l € SUB ASSY

==
Year/Month

2023-02

NOTE

- 162 -




==
FIG 409 0l & SUB ASSY Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
409 9 |Vv4011600140 TE2A M14 6
409 10 | V2013614040 SdEUESEES) M14X40 6

NOTE




==

Year/Month

2023-02

0l & 2H 0l £

<
Gl
|
Ul

FIG 410

T115

=X
T
x
wy
s
=

NOTE

- 164 -



==
FIG 410 OIS EHADIA 30~ Yearont
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
410 1 19262200010M AOIA , MID EHADIE 1
410 | 2 |Vv5201010022 HET(A) 10X22(A) 1
410 | 3 [Vv5201010040 HET(A) 10X40(A) 1
410 4 | 19262200020M HE, 1
410 6 | V2173612035 L2EFUAEEEF(S) M12X35 4
410 7 1 19022200031M IHEHONEHE 1
410 8 |Vv4011600140 ALE2LA M14 2
410 9 | V2173612035 L2EFUAEEEF(S) M12X35 2
410 10 | V4011600140 ALEOLA M14 14
410 11 | V3043600140 L2EFAHHEES2S M14 2
410 12 | V2013614045 LEFUHEEES) M14X45 12
410 13 | v4011600140 ALE LA M14 14
410 14 | V3043600140 L2EFAHEES2S M14 4
410 15 | V2013614045 LEFUHEEES) M14X45 11
410 16 | 19022275201 SHA 1
410 17 | V2173612055 L2EFUAEEEF(S) M12X55 2
NOTE

- 165 -




FIG 411

T115

(RIS IRIDNRPING;

==
Year/Month

2023-02

NOTE

- 166 -




==
FIG 411 el &l el Xl 21 of Yearonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
411 | 2 | 18712210010 ICEEEFS) 1
411 | 3 [18712210020 J10(2 2l 19) 1
411 | 4 [18712210030 IRTEEEER) 1
411 5 | V7041400400 CEEZTH(FE) 40 2
411 | 6 [18712210040 SITEEERS) 1
411 7 | V6041106306 S IO 2 (HL1) 6306HL1 1
411 8 |Vv6041606208 S IO & (HL1) 6208HL1 1
411 10 | 19642220010 diclZ I, 4T 1
411 11 | V6544253530 LI S8l & (A Ol XI)-K253530H | K253530H 1
411 12 | 19022220021 1HESAHEZE 1
411 13 | V6261100308 o 1
411 14 | 19642220030 2k M, 40X64X4 1
411 15 | 19642223000 diclZ Jl0f suB, *33T 1
411 16 | 19642242100 diclZ J10f COMP, *33T 1
411 17 | V7051400620 cCEEEzd(#HEE) 2
411 18 | V6001106908 SHOHE 2
411 | 19 |Vv7041400400 EEEEIEER) 1
411 20 | 19642242000 & A2 LH0I M ASSY 1
411 | 21 |v7041400400 EEEEIEE) 1
411 22 119642224000 diclZ Jl0 suB, *29T 1
411 23 119642242200 dic|Z J10f COMP, *29T 1
411 24 V6001106908 SHOE 2
411 25 | V7041400400 CEEZTH(FE) 1
411 26 | 19642225000 diclZ Jl0f SuB, *42T 1
411 27 119642242300 dic|Z J10f COMP, *42T 1
411 28 | V7051400620 CEEEZE(HEHE) 2
411 29 |V6001106908 SHOE 6908 2
411 30 |[V7041400400 CEEZTH(FE) 1
411 31 |19642242000 & A2 LH0I XM ASSY 1
411 32 V7041400400 CEEZFH(FE) 1
411 33 | 19642226000 diclZ Jl0f suB, *38T 1
411 34 |19642242400 diclZ J10f COMP, *38T 1
411 35 [V6001106908 SHOE 6908 2
411 36 |19642220120 2k M, 35X50X7 1
411 37 |V6041606307 = Hll 01 2 (HL1INR) 6307HLINR 1
411 38 | 14573020041 L1 E(M30X1.5) 1
NOTE

- 167 -




==

FIG 412 o o XMl ol Xl 3l H Year/Month
T115 2023-02
NOTE

- 168 -




==
FIG 412 Ol o1 JI o Xl &l B vear/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
412 1 19022230041 FH=JI0|E T=4.5 1
412 2 V2173610020 LAESUZEEE(S) M10X20 2
412 | 4 [19642230010 AHOl, =HS 1
412 5 19642230020M 3 *F=HEK34 1
412 6 19262250030 ATal  AZH 1
412 7 V6802000010 A 1
412 8 19642230030M 3 *FHEH12 1
412 9 19262250030 ATal  AZH 1
412 10 |Vv6802000010 e 1
412 12 | 15992590020M HEME) 1
412 | 13 [19022232103 =B £ | (5t) cOMP 1
412 14 {19022230081 T E I 6X16(A) 1
412 15 [15602230085 A 1
412 16 | 16007060020 =E(&Edoh 1
412 17 119022230070 Aoz 1
412 18 [V7051400320 cadsad(y¥E) 32 1
412 19 [ 15602800044 2x 1
412 20 (V5901010070 eS| 1.0X70 1
412 21 [ V2173608065 LAESUZEEF(S) 2
412 22 (V2173608025 LAESUZEEF(S) 2
412 24 [19557512200GB FH Y H cOMP 1
412 25 (18027090320 BHE Z ST 32 =4 1
412 26 | 15857512300 ZFH= Y SUB ASSY(D,+ -) 1
412 27 (19402230070 SENASEH = 2
412 | 29 (19557512310 StLIA, =H = i 1
412 33 | V1122804010 M= AIE2LEA 2
412 34 | V2013608040 AESUEEES) M8X40 1
412 35 V3042600080 A2EEAHEBES2E M8 1
NOTE

- 169 -




FIG 413

T115

e

>

FEd0l3

==
Year/Month

2023-02

NOTE

-170 -




==
FIG 413 =X 8ol vear/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
413 1 19022292100 HH comp 2
413 2 119022292200 H'EH COMP(2) 2
413 3 19022290020 Sd0I32=dI0IE 1
413 4 | 19262295000 0l € suB, Edi0l= 1
413 5 19022290032M Sd012HE 1
413 6 | V7211031090 OE(G) 1A, G90 1
413 7 | V7441203007 <2 2 A(D) 1
413 8 19262292300 dl 81 COMP , /PARKING BRAKE 1
413 9 19022290040 A 1
413 10 | V7041400200 CEEZTH(FE) 20 1
413 11 | V2173610030 L2EFUAEEEF(S) M10X30 3
413 12 | 19262290100 B3l comP , AOIE 1
413 13 | V2173608020 L2EFUAEEEF(S) M8X20 2
413 14 | 14322420010 gl M8 1
413 15 | V4111600080 HetAM D=8 1
413 16 | V5001920020 g 2X20 1
NOTE

-171 -




=h=!
FIG 414 I AE J1 Year/Month

2023-02

T115

NOTE

-172 -




==
FIG 414 I HE 210 Yearonth
115 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
414 1 19022600060 H = E,30X50 D=35 1

414 2 119262122200 = COMP , IIAAME 1

414 | 3 18712122080 A1'21(80) 2

414 4 | V7051400680 CEEEZE(#EHE) D=68 1

414 5 | V6001106008 SHOE 6008 2

414 6 | V6001406008 SHOE 6008D 2

414 | 7 [18712125300 J10f SUB(E 2l Z | 29) 1

414 8 18712122110 Z 2H41X48X4) 1

414 9 |Vv6001106208 SHOE 6208 2

414 10 | V7231015038 2 E(s) D=38 1

414 | 11 [19022120050 Al'21(40) 4

414 | 12 [ 18832122110 ICEEERED 1

414 13 | 18742120010 A H Ol M (42X49X146) 1

414 14 | V6001106207 SHOE 6207 2

414 15 | V7041400350 CEEZTH(FE) D=35 1

414 16 | 19262125100 = SUB, IIHMHE 1

414 17 |1 18712122012M IMES 2

414 | 18 [18712122120 2 (P) 2

414 19 | 18712122021 D-&(125) 2

414 | 20 | 18712122030 clEe ARy 2

414 | 21 19022122120 2F M (50X74X3) 2

414 | 22 | V7041400500 CEEZTH(FE) D=50 2

414 | 23 18712122041 = dl Ol E(WAVE) 10

414 | 24 | 18712122500 A3 Zd0lE comp 10

414 | 25 | 18712122060 2= 2

414 | 26 | 19409021400 CE BEE(HHE, 140) D=140 2

414 | 36 |19022130012 SZOOISAIEE D=30 1

414 | 37 [19022130021 SITEEEER) 1

414 | 38 |V6041106305 S IO & (HL1) 6305HL1 1

414 | 39 |V6001106005 SHOE 6005 2

NOTE

-173 -




e
FIG 415 I AlZE J| O Year/Month
T115 2023-02

T115-K-415

NOTE

174 -




==
FIG 415 I AIZE D] 0f Yearonth
115 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
415 1 18782165002 I+ ZE AFE E ASSY 1

415 2 18712165103 I ZE AFZE SuB 1

415 3 | V7041400400 CEEZH(FE) 1

415 4 | 18712122080 2 2(80) 40 2

415 5 |Vv6001406008 SHOE 1

415 6 |18712162300 JI1 0l comMP(& el &, 30-35) 1

415 7 | V6001106008 SHOE 6208 1

415 8 19022160121 Z 2H(40X50X3) 1

415 | 9 |Vv6041106208 S Hl o 2(HL1) 1

415 | 10 |19022120050 2 2 (40) 3

415 | 11 | V6001106007 SHOE 1

415 | 12 | V6001406007 SHOE 1

415 | 13 | 18712162210 ICEEERD) 1

415 | 14 | V7041400350 CEEZFH(FE) 1

415 | 15 |19022160050 A H Ol M(35X50X3) 1

415 | 16 | V6001106306 SHOHE 1

415 | 17 | 18712162100 I ZEAIZE COMP 1

415 | 18 |18712122011M IMES 2

415 | 19 [18712122120 2 (P) 2

415 | 20 | 18712122021 D-&(125) 2

415 | 21 18712122030 clEe AZY 2

415 | 22 19022122120 2F M (50X74X3) 2

415 | 23 |V7041400500 CEEZTH(FE) 2

415 | 24 | 18712122041 = dl Ol E(WAVE) 10

415 | 25 |18712122500 A3 Zd0lE comp 10

415 | 26 | 18712122060 s 2

415 | 27 |Vv7051401400 CEEZE2TRYE) 2

415 | 28 |19409020620 CE BEE (Y E, 62 1

415 | 29 | 17972130040 H = & (40X50) 1

NOTE

-175 -




FIG 416

T115

Is

EE EAHAQAE AL

==
Year/Month

2023-02

NOTE

-176 -




==
FIG 416 LEE EAHADAE AHOA Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
416 1 19262100011M AOIA ,FRERADIA 1
416 3 | V5201010022 HE(A) 10X22 2
416 4 | 13267060022 CdelEea 1
416 5 10134080020 oo Beld 1
416 7 | 19022100033M 2EUHE 1
416 8 | V2173610025 L2EFUAEEEF(S) M10X25 8
416 11 119022121100 I A EHH ASSY 1
416 12 | V7231020075 O&(s) S75 1
416 13 | v4011600080 ALE2LA M8 1
416 14 | 14151210090 clOI2E 1
416 15 | V2013608095 LEFUHEEES) M8X95 2
416 | 17 | 19022161100 I 3 Z E 51t AssY 1
416 18 | V7231020075 O&(s) 1
416 19 | Vv4011600080 ALE2LA 1
416 | 20 |14151210090 clOI2E 1
416 | 21 | V2173608020 L2EFUAEEEF(S) M8X20 2
416 | 23 |19022280111M AWDH H 1
416 | 24 |Vv7211031055 02 (G) 1
416 | 25 |V2173608085 L2EFUAEEEF(S) M8X85 2
416 | 37 |Vv4011600120 ALEOLA M12 5
416 | 40 |Vv3013600120 FEAHEES28 5
416 | 41 | V2174612040 L2EFUAEEEF(S) M12X40 8
416 | 42 | V2513412035 AHEEZEE2E 5
416 | 43 | V7441305512 <2 2 A(D) 1
416 | 44 |19022120900 e 1
416 | 45 |19027562081 OldgE(Edola cl8) 1
416 | 47 |Vv5201010022 HE(A) 2
416 | 48 |19025162400 7 LI 2(PF1/4-M16) 2
416 | 51 | V7051400680 cggsza(ry¥E) 1
416 | 52 |V6001506008 SHAHE 1
416 | 53 |Vv4011600080 ALE LA M8 2
416 | 55 |19262141010M HE,Eciedola 1
416 | 56 |V2173608020 L2EFUAEEEF(S) M8X20 6
416 | 57 |Vv4111600080 HetAM M8 2
416 | 58 |V7801000004 Sd W(FZTHHOIH) 1
416 | 59 |V5201006016 HE(A) 6X16 2
416 | 60 |19262141030 Zd0lE,Ecid Ediol= 1
416 | 61 | V2173608016 LEFUSELF(S) M8X16 2
416 | 62 |19262141020 mAsE,&eid Ediola 1
416 | 63 |V7201035029 og 1
416 | 64 |19262141050 Aod  ClE 1
416 | 65 |19262141040 QM 124X35X2 1
416 | 66 |V7051400350 cCEEzd(#HEE) 1
416 | 67 |19262141060M 2E B 2d013a 1
416 | 68 |19262141200 etole comp, S22 E3i013 1
NOTE

- 177 -




==
FIG 416 LEE EAHADAE AHOA vear/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
416 | 69 |V1122603008 & AILEAF 3
416 | 70 |Vv5801405025 2l 1
416 | 71 | V5801403025 2l 1
NOTE

-178 -




==
FIG 417 C2i0|E E T suB Year/Month

2023-02

T115

NOTE

-179 -




==
FIG 417 CclolE BXZ suB Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
417 1 19262680020M A0l , /PUMP DRIVE 1
417 2 | 34511020050 = Hil 01 2/(6007R) 2
417 3 | 15892680030 I 2 ZE,17) 1
417 4 | V7051400620 CEEEzE(#EE) 1
417 6 | 15892680050 HIOt0I=S A RE 1
417 7 | V6041106208 S IO 2 (HL1) 2
417 8 | 15892680040 JI0(E 2l & 49) 1
417 9 | V7051400800 CEEEZE(#HEE) 1
417 10 | V7041400400 CEEZTH(FE) 1
417 11 | v5201010022 HE(A) 2
417 12 | V2173610025 L2EFUAEEEF(S) M10X25 6
NOTE

- 180 -




5. Ll E M= PART NO.T5

M= MEH
FIG 502 ﬁ%% CCtOlE AFZE
FIG503 E2E ¥ = ot &

FIG504 TE2E C|Zal& I
FIG 505 Z2E J| 0 HOIA (1)
FIG 506 Z2E J| 0 HO0lA (2)
FIG 507 Z2E J| 0 H0lA (3)
FIG 508 H & JI = ASSY

-181 -

182
184
186
188
190
192
194
196



==

Year/Month

2023-02

-

=y

<l
)

|
1y
=]

FIG 501

T115

NOTE

-182 -



==
FIG 501 TEE NS NEH Year/onth
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
501 | 1 |19261011100M ZEEAS MEE 1
501 2 | V3043600160 L2EFUAHERES2E M16 2
501 3 | 17814100020 AHE 2 E M16X117 2
501 4 | V2004616090 FEA=SEES) M16X90 6
501 5 |Vv4011600160 ALEOLA M16 8
501 6 | 18024100050 £ Al(16.5X22) 2
501 7 | V2183608020 L2EFUAEEES(SP) M8X20 14
501 8 |19261831100GB HH compP |, & /1B S 1
501 9 |19261831200GB HH comp , & /1B 1
501 10 | V2183608025 A2EFAEEELS(SP) M8X25 2
501 | 11 [16997021960 ol & ¥I0lE{(32) 1
501 12 | 19261611500GB I} Ol & COMP, ECU 1
501 13 | V2183610025 LEFUHEEES(SP) M10X25 2
501 14 | V2123606030 F2=E(SP) M6X30 4
501 15 |18021025200GB ECUI1H 1
501 16 | 04216846 ECU 1
501 | 17 |19261611100GB | = cH2! COMP, ECU 1
501 19 | V2123606012 S22 = E(SP) M6X12 2
501 20 | 14946212901 5P Edl0l 2
501 21 119261021100GB ZdOolEcovp,=E 1
501 22 121615250020 dIH EE0I(H A 1
501 23 118716020010 o2 1
501 24 |118506020020GB 2 OHOIE 2dI0IE 1
501 25 |V2123606016 S22 = E(SP) M6X16 10
501 26 | 17686020600 &= & XI(F E)COMP 1
501 27 V4111600060 HetAM M6 1
501 28 V5001920020 =g 1
501 29 17406014300 S EI0lE 1
501 30 [V2123606035 F2=E(SP) M6X35 2
501 31 [V3802600060 SdXE0IsZLHE M6 2
501 32 [19261021200GB HH COMP , N E 1
501 33 [19261021300GB HH, & PTO 1
501 34 [19261023100GB Zd0IE, ctCI0olH 1
501 35 [19261022300GB Sct3 COMP , & /AE 1
501 36 |19261022400GB Sct3 CoOMP , & /AE 1
501 37 (19261023200 A, StCIOOIH 1
NOTE

- 183 -




FIG 502

T115

==
Year/Month

2023-02

NOTE

- 184 -




==
FIG 502 T=2E C2} O| =] AFEE Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
502 1 19264200010 = , /IPROPELLER 1
502 2 | 18714205100 AN EE suB 1
502 3 | 18714200020M NEZE 1
502 4 | v6001506006 SHAHE 1
502 5 | V7051400550 CEEEzd(#EHE) 2
502 6 |Vv4011600080 ALEOLA M8 2
502 7 14151210090 clOI2E 2
502 8 | 17972130040 H = & (40X50) 2
502 9 | V7041400300 CEEZTH(FE) 2
502 10 | 19264202100GB 235+ COMP, FR 1
502 11 | V2183608016 L2EFUHEEES(SP) M8X16 4
502 12 | 19024202200GB 23S (F)COMP 1
502 13 | V2183608016 L2EFUAEEES(SP) M8X16 3
502 14 | V7441306008 <2 2 4(D) 2
502 15 | V7611500000 delALIS(A-PT) 1
NOTE

- 185 -




==
Year/Month

| K
L
Im
12
>
ol
0

10

FIG 503

2023-02

T115

T993-K-503

NOTE

- 186 -




==
FIG 503 TEE K=o Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
503 1 19024120017M A Ol A (& X =,RH) 1
503 3 | Vv4011600120 ATEOLA M12 4
503 4 | V2014612035 LEFUHEEES) M12X35 4
503 5 V7211031145 OE(G) 1A, G145 1
503 | 6 [V5201014020 HET(A) 14X20(A) 2
503 7 1 19024120026M A Ol 2 (& Xt =,LH) 1
503 8 | V2514414050 AHEEZEE2E M14X50 3
503 9 |Vv4011600140 ALEOLA M14 9
503 10 | V3043600140 L2EFAHEES2SE M14 3
503 11 | V2014614050 LEFUHEEES) M14X50 6
503 15 | 16701015001 Ot = e Z1ASSY 1
503 16 | 19024072400 2 & (B)ASSY 1
503 17 | 17994360221 ZYUEHO ECIN) 1
503 18 | 10011024200 S 2(850) 1
503 19 | 17131049210 SASE 11 1
503 | 21 |19024361400F NEE@R)IE 1
503 | 22 |19024361410 AEEN) 1
503 | 23 |17994361420 £ Al(50X55X35) 1
503 | 24 |17994360150 AHOIA 1
503 | 25 |14444120090 A 2k AF 1
503 | 26 |V2014616050 LEFUHEEES) M16X50 1
503 | 27 |V3052600160 L2EFAHEE SIS M16 1
503 | 28 |V7211031055 OE(G) 1A, G55 1
503 | 29 |V7631500000 JdelALIZ(B-PT) B-PT1/8 1
503 | 31 |17994361000M MNEEE)IZE 1
503 | 32 |17994361010 MEZE(F) 1
503 | 33 |17994361020 £ Al 1
503 | 34 |S2153020500 0O-2(101.19X3.53) 1
503 | 35 |V7631500000 JdelALIZ(B-PT) B-PT1/8 1
503 | 36 |17994360110 Z 2}(108.5X126X3.2) 1
503 | 37 |17994360250 o-g 1
503 | 38 |14272010160 H(M12) 4
NOTE

- 187 -




==
Year/Month

I=
rh
M
a
I=
=
W
.
Q@

FIG 504

2023-02

T115

T993-K-504

NOTE

- 188 -




==
FIG 504 Z2ECZ¥A I Yearonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
504 | 1 | 19024112210 B 2 01 01(27) 1
504 2 |Vv6001106216 SHOE 6216 1
504 3 | 19024112221M ZTHELZAOIA 1
504 4 | V7041400650 CEEZTH(FE) 65 1
504 5 | 17994340040 M AE 2 H(40X58X1) T=1 2
504 6 | 17994340030 S A0IE JIN 2
504 7 | 17994340060 A= OiLet 2tA T=1 4
504 8 | 17994340050 tsaL e 4
504 | 9 [19024112270 ENEETN 1
504 10 | 19024112280 XS IL &= (B) 2
504 11 1 19024112291M THECIZIHH 1
504 | 12 [Vv5201010018 T T(A) 10X18(A) 1
504 13 | v4011000100 ALE2LA M10 8
504 14 | V2024610060 LEFUEEOS) M10X60 8
504 15 | V6001106214 SHOE 6214 1
504 16 | 17994340200 2 (115X125X0.1) 01T 2
504 | 19 [19024112111 IENEERD) 1
504 | 20 |V6321130307 HOIHZ=2HOE(ES) 30307 1
504 | 21 |19024112121M HEDLSA 1
504 | 22 |V7211031095 O0E(G) 1A, G95 1
504 | 23 |V6321130207 HOIHZ=2HOE(ES) 30207 1
504 | 24 19024112130 H E(M35) 1
504 | 25 |19024112140 ] 1
504 | 26 |17994342022 2 & M (35X72X12) 1
504 | 27 |19024110010 24(0.1) T=0.1 6
NOTE

- 189 -




FIG 505

T115

TEE JIN AHOIA (1)

==
Year/Month

2023-02

NOTE

-190 -




==
= — z A Year/Month
FIG 505 ZEE JINH A0 (1)
T115 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
505 1 19024130013 AFZE E(LH) 1

505 2 19024130093 A EE(RH) 1

505 3 | 19024130142M ZESASHO0IA ALH 1

505 4 | V6001106308 SHOE 6308 4

505 5 119024130040 HI & 1 0 (17) 2

505 6 | 19024130020 HI & 1 01 (14) 2

505 7 | 17994350060 24 (80X90X0.1) T=0.1 6

505 8 | 17994350070 2] (80X90X1.5) T=15 2

505 9 | V7051400900 CEEEZE(HEHE) 90 2

505 | 10 |V6001106209 SHOE 6209 2

505 | 11 |17994410100 epegs 2

505 | 12 | 19024142201 TEEsdAIE 1

505 | 13 |19024140030 HH (M A) T=1.6 1

505 | 14 |V2173608020 L2EFUAEEEF(S) M8X20 1

505 | 15 |V7211031120 O0E(G) 1A, G120 2

505 | 16 |V5201014020 HET(A) 14X20(A) 4

505 | 17 |V4011600140 ALEOLA M14 12

505 | 18 |V2014614055 LEFUHEEES) M14X55 12

505 | 19 |19024130182M Z &S0l A ARH 1

505 | 20 |19024140021 e T=1.8 2

505 | 21 |V2173608016 L2EFUAEEEF(S) M8X16 4

NOTE

-191 -




FIG 506

T115

TEE JIN AHOIA (2)

==
Year/Month

2023-02

NOTE

-192 -




==
= — z A Year/Month
FIG 506 ZEE JIN A0 (2)
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
506 1 19024130213M Z &304 BLH 1
506 2 |Vv6001106212 SHOE 6212 2
506 3 | 19024130050 NZE 2
506 4 | 19024130060 HI & 1 0 (17) 2
506 5 |Vv6001106309 SHOE 6309 2
506 | 6 | 17994410040 £/(88X100X0.1) 01T 4
506 | 7 | 17994410050 £/(88X100X1.5) 15T 2
506 8 | V7051401000 CEEEZE(#EHE) 100 2
506 | 9 [17994410151 294 24(100) 2
506 10 | 17994410080 HiotL 2 2
506 11 | V6001106309 SHOE 6309 2
506 12 | 19024130110 S Al 2
506 13 | V2514412030 AHEEZEE2E M12X30 2
506 14 | 10014510112M 28 ZoIE(RH) 1
506 16 | V4011600120 ALE2LA M12 8
506 17 | V3043600120 L2EFAHEES2S M12 2
506 18 | V2014612030 LEFUHEEES) M12X30 6
506 19 | V7811600006 =d (AL HI0I1H) PT3/8 2
506 | 21 |V5201010022 HET(A) 10X22(A) 4
506 | 22 |V2014612030 LEFUHEEES) M12X30 2
506 | 23 |V3043600120 L2EFAHEES2S M12 2
506 | 25 |19024130223M Z &+ =704 B/IRH 1
506 | 26 |10014410112M 2F ZOIE(LH) 1
506 | 27 |V7811600006 =d (AL HI0I1H) PT3/8 2
NOTE

-193 -




FIG 507

T115

TEE JIO AHOIA (3)

==
Year/Month

2023-02

T110PN-K-507

NOTE

- 194 -




==
= — z A Year/Month
FIG 507 ZEE JIN A0 (3)
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
507 1 19024130131M EHH 2
507 2 |Vv6001106016 SHOE 6016 2
507 | 3 [V5201012020 HET(A) 12X20(A) 4
507 4 | 19024132021 Il (£ 14,60) 2
507 5 | V2174610040 L2EFUAEEEF(S) M10X40 12
507 6 |19024132102 =dJI0 ASSY 1
507 7 119024132110M =dJ|0iot 3 2
507 8 |Vv6001116013 SHOE 16013 2
507 9 119024132120 I (A 1H4,19) 6
507 10 | 15683020010 I O & (Ll £)(RS253224) KT253224 6
507 11 119024132130 2F M (25X40X2) 12
507 | 12 | 19024132141 B1(25X62) 6
507 13 | V5801406022 AT 6X22 3
507 14 | 17994420020 AU Z A 2
507 15 | 19404130150 EAMNEE 2
507 16 | 19024130160 2F M (50X65X3) 2
507 17 | V7041400500 CEEZTH(FE) 50 2
507 18 | 19024130080 HI & 1 01 (37) 2
507 19 | V6544404825 LI =t 01 & (2 Ol XI) KT404825 2
507 | 20 |V7211057270 OE(G) 1A, G270 2
507 | 21 |V2514410030 AHEEZEE2E M10X30 4
507 | 22 |V4011600100 ALEOA M10 4
507 | 23 |V3043600100 L2EFAHEES2S M10 4
507 | 24 |V2174610030 L2EFUAEEEF(S) M10X30 20
507 | 25 |19024130174M 1l 2 0l E(LH) 1
507 | 26 |19024142102 eICIA Ol 1
507 | 27 |V5201006016 HET(A) 6X16(A) 2
507 | 28 |V2123606030 F2=E(SP) M6X30 2
507 | 29 |V7201019007 OE(P) 1A, P7 2
507 | 30 |V5201012020 T T(A) 12X20(A) 4
507 | 31 |19024130193 ZSd0IEQI0IE) T=16 2
507 | 32 |V4011600120 ALE LA M12 8
507 | 33 |V3043600120 L2EFAHEES2S M12 4
507 | 34 |V2014612040 LEFUHEEES) M12X40 4
507 | 35 |V7801000002 Sd W(FZLHHOIH) R1/8 2
507 | 36 |V2513412055 AHEEZEE2E M12X55 4
507 | 37 |19024130271M 1| Z 0l E(RH) 1
507 | 38 |V7631500000 JdelALIZ(B-PT) B-PT 1/8 2
NOTE

-195 -




==

FIG 508 HE JIE ASSY Year/Month

T115

2023-02

14

15,16,17,18

Forward

T110PN-K-508

NOTE

- 196 -




==
FIG 508 0 E JtE ASSY Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
508 2 | 15894182100GB I 0l A E 23! COMP 2
508 4 | V2173612035 L2EFUAEEEF(S) M12X35 4
508 5 | V7201035030 OE(P) 1A, P30 8
508 6 | 15894182300GB Scii2! COMP(&E &) 2
508 7 19024180022 2F M (37X50X3) 2
508 8 | V7041400360 CEEZFH(FE) 2
508 10 | 19024180032GB NEZELOIZE 2
508 11 | V2013612060 LEFUHEEES) M12X60 4
508 12 | v4011600120 ALEOLA M12 4
508 13 | V3042600120 L2EFAHEES2S M12 4
508 14 | 19024183000 2l H ASSY 2
508 15 |19024183102GB JHolEE 2! compP 2
508 16 | 19024183011 HEJE 2
508 17 119027232010 2 M (9X30X2.3) 8
508 18 | 19027672140 F2As2HelEX= M8X20 8
508 19 | Vv4011600120 ALE2LA M12 4
508 | 20 |V2173612055 L2EFUAEEEF(S) M12X55 4
508 | 21 |V7611500000 JdelALIS(A-PT) A-PT1/8 2
508 | 22 |19024180050 2F M (21X30X2) 4
508 | 23 |19024180040 2= 2
508 | 24 |36767022220 £ Al(20X23X10) 2
508 | 25 |V7041400200 CEEZTH(FE) 2
NOTE

-197 -




6. = /38 & = PART NO. T6

FIG 601 0l ¢! 2 8 SUB

FIG 602 & 2 2 H ASSY

FIG 603A & & Z E SUB

FIG 603B J| 0 & I ASSY

FIG 604 & &l H Ol A

FIG 605 2| Z E 2 SUB

FIG 606 |9l ZHE E WE SUB
FIG 607A AUX # E & Z £ SUB
FIG 607B AUX &l tH SuB

FIG 608A Ol X| & 3-ILQIE &3
FIG60SBBZH &3 &2 ZEE &
FIG609 S IOl E & A
FIG 610 = 0| A E!

FIG611 =& MO &X

- 198 -

199
201
203
205
207
209
211
213
215
217
219
221
223
225



s g
FIG 601 0 ol e Y suUB Year/Month
T115 2023-02
(20) ]
31_ﬂ |.
30—
£
(12) A_.*, 28
<©—29 20 I~
.
NOTE

- 199 -




==
FIG 601 el ¢ E suB Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
601 1 19265162100 WE ASSY , TMAEE 1
601 2 | V2183608075 L2EFUHEEE S (SP) 6
601 3 | 19265234400 IOl & COMP, /QT 1
601 4 | 19265234500 I} Ol & COMP, /4WD 1
601 6 19265244100 0| Z comMP, /E21 0 2013 1
601 7 119025162400 7 LI 2(PF1/4-M16) 1
601 8 | V7201019009 OE(P) 6
601 10 | 19025160063 IOl Z(101) 3
601 11 | 19265454200 OOl Z COMP , & /PTO 2 & 1
601 12 | 19265234600 I} Ol =X COMP, /PTO P 1
601 13 | 19265204100 WS ASSY, PTO 1
601 14 | V2173608065 L2EFUAEEEF(S) 2
601 15 | 19265204200 S 3! COMP, /PTO VALV 1
601 16 | V2173608020 L2EFUAEEEF(S) 2
601 17 119265234300 IOlZ coMP , LIZE 1
601 | 18 [V7211031025 02 (G) 1
601 19 | V2173608030 L2EFUAEEEF(S) 2
601 20 | 19265454100 ItOlZ COMP , = /PTO E & 1
601 21 119265204400 I} 0l & COMP, PTO 1
601 22 119025162400 7 LI 2(PF1/4-M16) 1
601 23 116995304000 7U22g) 1
601 24 119265204300 S A, /PTO &2 1
601 25 119265350010 TEER, =8¢ 1
601 27 118027090200 gHE S H I 20 24 2
601 28 119405951210 S8 X /It0l X D12 D10 1
601 29 19405951230 =dl0lE /U0l = 2 E X D12 1
601 30 |19405951220 S8 X HH , /00l Z D12 D1 1
601 31 V2183606045 L2EFUAEEES(SP) 1
601 32 | 15945170040GB 28 1
601 33 |15945170030GB 28 1
601 34 [V2113606025 F2=E(S) 1
NOTE

- 200 -




==
FIG 602 C 2 24| ASSY Year/Month

2023-02

T115

-
1 ; T115-K-602

NOTE

-201 -




==
FIG 602 E 22} ASSY Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
602 | 1 [19025212101 N ZE COMP(E 2 t}) 1
602 2 |v4011600160 ATEOLA M16 6
602 3 | V3043600160 L2EFAHEES2S M16 2
602 4 | V2004616120 FEA=SEES) M16X120 4
602 5 119025212301GB CZHE 2! coMP 1
602 6 |Vv4011600160 ALEOLA M16 4
602 7 | V2004616055 FEA=SEES) M16X55 4
602 9 19025212410GB C 24t 60X40T 1
602 10 | 19025212420GB olxlg = 60X25T 1
602 11 | V2004616090 FEA=SEES) M16X90 2
602 12 | V4011600160 ALE LA M16 2
602 13 | 15189240160 LI 2 E(M16) M16 2
602 14 119025210010 £1(28X93) 1
602 | 15 [19025210021 5il 01 21 (28) 1
602 16 | 19025212600 £l COMP 1
602 17 | S0973063031 ZIASSY 1
602 18 |19025212201GB PTO& £ COMP 1
602 19 | V2173608055 L2EFUAEEEF(S) M8X55 4
602 | 20 |79764060070 oll o1 l(16) 2
NOTE

- 202 -




=/
FIG 603A MM ZEH SUB Year/Month
T115 2023-02
T115-K-603A
NOTE

- 203 -




==
FIG 603A A& ZH suB Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
603A | 1 19265303100 I} Ol & COMP, IN /2 H 1
603A| 2 |V7211031055 OE(G) 1A, G55 1
603A| 3 |V2173610020 L2EFUAEEEF(S) M10X20 2
603A | 4 | 19405403010 SAMEE) 1
603A| 6 |18027090700 gHE S HIZ 70 24 2
603A | 8 |19265312100 S,/ EH 1
603A| 9 |19025172101 Y EH ASSY 1
603A | 10 |19025172111M 2y et 1
603A | 11 19025172120 RUEHIIERAX 2
603A | 12 | 17685153130 INES i) 2
603A | 13 | 19025172140 =LI= HEX41 2
603A | 14 |V2144610025 L2EFAEEII=(S) 2
603A | 16 |V2173610025 L2EFUAEEEF(S) 2
NOTE

- 204 -




FIG 603B

T115

JI & & ASSY

==

Year/Month

2023-02

12

S
N 5\_‘
\I\‘.v‘-:\ -.\‘3:..

A

\f
y

9

NOTE

- 205 -




==
FIG 603B JI0f B I ASSY Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
603B| 1 19265302100 H I ASSY, /I 0(22X17¢ 1
603B| 2 |V7231020105 OE(s) 1
603B| 4 |V2013614035 LEFUHEEES) 2
603B| 5 |V4011600140 ALEOLA 2
603B| 6 |19265303200 IOl COMP, /E HE 1
603B| 7 |V7211031035 OE(G) 1
603B| 9 |13267060022 CdelEea 1
603B| 10 |V2173608065 L2EFUAEEEF(S) 2
603B| 11 | 19025403020 SAMEE) 1
603B| 12 | 18027090700 gHE S HZ 70 24 2
603B| 14 |V7211031025 OE(G) 1
603B| 15 |19265353100 IOl X COMP , FR /0 2! 1
603B| 16 |V2173608040 L2EFUAEEEF(S) 2
603B| 17 | 10035422150 A 2 (PF1/2 M22) 1
603B| 18 |19265203100 WE ASSY, /2l =4 1
603B| 19 |19265154100 Z B suB, ctol 1
603B| 20 | 16995304000 7UL22g) 2
603B| 22 |19265154200 Sci2! COMP, /et EH 1
603B| 23 |V2183608025 L2EFUHEEES(SP) 2
603B| 24 |V2173608020 L2EFUAEEEF(S) 2
603B| 25 |19265104100 IOl X COMP, IN /2tRI 2 H 1
603B| 26 |19265104200 I} Ol X COMP , OUT /et 2 H 1
603B| 27 |19265363100 IOl X COMP, /2| R& &HE P 1
603B| 28 |V2173608065 L2EFUAEEEF(S) 3
NOTE

- 206 -




==

FIG 604 /él 2| |_’__| 9.” O| ﬁ Year/Month
T115 2023-02
NOTE

- 207 -




==
FIG 604 el AOolA vear/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
604 1 19025110019M A HAoIA 1
604 2 119025110030 £ Al(60X65X40) 60X65X40 2
604 3 19025110040 £ Al(65X70X40) 65X70X40 2
604 4 | V7441608212 <2 2 A(D) D608212 2
604 6 |Vv5201010022 HE(A) 10X22 2
604 7 | V2174612040 L2EFUAEEEF(S) M12X40 7
604 8 | V2174612050 L2EFUAEEEF(S) M12X50 6
604 9 | V7821000008 =4 1
604 10 | 10135905200 Jt0l £ COMP, RR HOSE 1
NOTE

- 208 -




FIG 605

T115

K

M
02

==
Year/Month

2023-02

NOTE

- 209 -




==
FIG 605 2l ZE 2 suB Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
605 1 19025120011M CIZEANZE 1
605 2 | 19025120024M JICEE 1
605 3 | v4011600080 ALE2LA M8 1
605 4 | 14045020130 = E(M8X25) 1
605 5 19025122102M 2l ZE & COMP 1
605 6 | 19025120030 2+ M (80) T=6 2
605 7 | v4011600160 ALE LA M16 2
605 8 | V2014616035 LEFUHEE(ES) M16X35 2
605 9 |19025122102M 2l ZE & COMP 1
605 | 10 |19025130014M a2 1
605 | 11 |V7201135024 OE(P) 1B, P24 1
605 | 12 |Vv4011600120 ALE2LA M12 6
605 | 13 |V2024612035 LEFUEEOS) M12X35 6
605 | 14 |19025130032 OZ (P100) 2
605 | 15 |19025130040 mgd 100X110X1.9 2
605 | 16 |19155130051M oAE 1
605 | 17 |19025130064M INAEZE 1
605 | 18 |19025130080 A 8X70 1
605 | 19 |19025142501 EZX &L AHI0IE COMP 1
605 | 20 |V5901012170 =R 1
605 | 21 |V2173608085 L2EFUAEEEF(S) M8X85 2
605 | 22 |Vv4011600080 ALE2LA M8 1
605 | 23 |19025140022 e e R HEX,B=12 1
605 | 24 |18715142100 EZAAH S COMP 1
605 | 25 |V5801403025 AT 3.0X25 1
605 | 26 |21565330160 £ Al(08X10X06) 2
605 | 27 |19025140034 ZX&EE3 6X19 1
605 | 28 |V7081400060 EglEHEE 6 2
605 | 30 |18715148100 EX & A 1
605 | 33 |V2205405012 FAE=EE M5X12 2
605 | 34 |19025132101 Z & I} 0| = COMP 1
605 | 35 |V2013608012 LEFUHEEES) M8X12 1
NOTE

-210 -




==

FIG 606 H ol HEZ 88 SUB Year/Month
T115 2023-02
7 7
4
T115-K-606
NOTE

-211 -




==
FIG 606 ol AES ¥ suB YearMonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
606 1 18715149000 0l @1 ¥ E ASSY 1
606 2 | V2205408045 FAE=EE M8X45 3
606 3 | 19025140054 7 LI 2(M22,M28) HEX,B=30 1
606 4 | 19025140060 7 LI 2(PF3/4,M28) HEX,B=36 1
606 5 119025142303 2l gl{ U0l & COMP 1
606 6 | 17800070000 N0l ZE| & SASSY 1
606 7 | 19025140071 A 2 (PF3/4,M28) 1
606 8 | V7801000002 Sd W(FZLHHOIH) R1/8 1
NOTE

-212 -




==
Year/Month

2023-02

AUX S & Z H SuB

FIG 607A

T115

NOTE

-213 -



==
FIG 607A AUX ¥ 2 & Z H suB vear/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
607A| 1 |V2513410030 AHEEZEE2E M10X30 4
607A| 2 19265602000 R 7 AHE SuB 1
607A| 3 | 19025110094M ERYAHOIA 1
607A| 4 |19125151011 A H E = E(M8X150) 2
607A| 5 19025151022 A H E = E(M8X95) 2
607A| 6 |V7211031025 OE(G) 1A, G25 4
607A| 7 | 19405152000 2R =AY E ASSY 1
607A | 7-1 | 15805152101 HH (e H elEl)suB 1
607A | 7-2 | 19025152201 HH(Ot=3!)suB 1
607A | 7-3 | 15895152601 AUX 2 B (AUTO KICK OUT)SUB 1
607A | 7-4 | 15805152602 AUXZ E(PRIORITY) SUB 1
607A | 7-5 | 19025152302 AUXY E(D/A) SUB 1
607A | 7-6 | 19025152020 OEH(AUX & E) 16
607A | 7-7 | V7231020024 OE(s) 3
607A| 8 |V4011600080 ALE2A M8 8
607A| 9 (V3043600080 L2EFAHEES2S M8 4
607A| 10 |V2014608140 L2EFUEEES) M8X140 2
607A| 11 | V2014608095 L2EFUAEEES) M8X95 2
607A | 12 | 19025151030 A 52 (M22,PF3/4) 1
607A| 13 | 19155151070 & 5B (M22,M28) 1
607A | 14 | 19125151111 A H Ol A(AUXE E 1
607A | 15 | 19265692400 HEE ASSY , & 6
607A| 16 | 18715110110 © A ASSY 1
607A| 17 |Vv4011600100 ALE2LA M10 4
607A| 18 |V3042600100 L2EFAHEES2S M10 4
607A | 19 |19265513100 IOl = CcOoMP, /0l P 1
607A| 20 | 10135905100 Jt0l £ COMP, FR HOSE 1
607A| 21 |V2173608016 L2EFUAEEEF(S) 2
NOTE

- 214 -




==

FIG 6078 AUX 2l B SUB YearMonth
T115 2023-02
NOTE

-215 -




==
FIG 607B AUX ¢l bf suB Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
607B| 31 |19027592401GB = dl 0l E COMP(AUX ¢dll H1) 1
607B| 33 | 19157592300 dl B (2 2 = &)CoMP 3
607B| 35 |V5001925020 2l 3
607B| 36 |36504400140 £ Al(12X14X20) 3
607B| 37 |V4111600120 HetAM 3
607B| 38 |19027553020 1283 01 2/D10) 3 C
607B| 39 |19157592200 AUXcll B 3 0] 2 ASSY 3 C
607B| 40 |16011020030 gl 3
607B| 41 |V4111600060 HetM 3
607B| 42 |Vv5001920020 =g 3
607B| 43 |V2183608020 L2EFUHEEES(SP) M8X20 4
607B| 44 |15807593200 LB AR R/ 1 C
607B| 45 |15807593100 LB AR RE/=M 1 C
607B| 46 |V1122804012 A XNEEAIZZ2LEAL M4X12 3
607B| 47 |19025151050 HHBHAUX A0l =) 3
607B| 48 |V7231020024 OE(s) 3
607B| 49 |14216210380 A0 2 Et01(200) 3
607B| 50 |15807593300 B ARRE/Eet 1
NOTE

-216 -




=h=!
FIG 608A ol X| & 3-Z 0l E 213 Year/Month

2023-02

T115

T115-K-608A

NOTE

-217 -




==
FIG 608A Ol Xl & 3-ILQIE &3 Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
608A | 1 |V2205414035 FAE=EE 6
608A | 2 18935208100 S 383! comP 1
608A| 3 |V4011600140 ALE2LA M14 6
608A | 22 | 19555206000 A2EE LB LH) 1
608A | 23 | 19555206500 2SI L BHRH) 1
608A | 29 |V5001950035 =g 2
608A | 34 | 19405806000 83 0F Ecizl suB 1
608A | 35 |19405806100GB S83 & Eciz! CoOMP 1
608A | 36 | 19405806230GB =dl0lE , & 1
608A | 37 | 19405806210 =3 1
608A | 38 | 19405806220 A I 2 (HC40) 1
608A | 39 |V4111600080 HetAM M8 1
608A | 40 |V7041400070 CEEZTH(FE) 2
608A | 41 |V2183608025 L2EFUAEEES(SP) 3
608A | 46 | 15645220020 £1(19X95) 19X95 2
608A | 47 |V4111600200 HetAM M20 2
608A | 48 |V5001950035 g 5X35 2
608A | 56 |10135762100GB 2/ 2l 4 ASSY, /TOP LINK 1
608A | 64 | 19025200064 £1(25X100) 1
608A | 65 | 19025200071 ofl o1 &1(25) 1
608A | 66 | 17995201500 s23 =224 1
NOTE

-218 -




FIG 608B

T115

ESHEI&EEEZE

==
Year/Month

2023-02

NOTE

-219 -




==
FIG 608B 2 g3&UEEZE Year/Montn
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
608B| 10 |19025200011M CdZEEH2 2
6088 | 11 [V5201012032 HET(A) 12X32(A) 4
608B| 12 |Vv4011600160 ALE LA M16 6
608B| 13 |V2004616120 FEA=SEES) M16X120 6
608B| 14 | 19025200080 AHOIAEHEE MA) 2
608B| 15 |19265713100GB 28l ASSY , =& HMl 1
608B| 16 |19025202204GB 20 & A (&) COMP 1
608B| 17 |19055205000GB 2l ZEZ EASSY 1
608B | 33 |16995252502 2 )0l E R AIASSY 2
608B | 36 |19025203204GB Z & I (%)COMP 1
608B | 45 |19025200030 CAHEZEMAIIOIE 2
608B | 49 |19025200052 £1(22X95) 2
608B| 50 |V4111600220 HetAM M22 2
608B| 51 |V5001950035 g 5X35 2
608B| 66 |19025207103GB 2 S U(LH) COMP 1
608B| 67 |V2173610035 L2EFUAEEEF(S) M10X35 2
608B| 68 |19025207203GB 2 S i(RH) COMP 1
608B| 69 |V2173610035 L2EFUAEEEF(S) M10X35 2
608B| 70 |19025200042 HHE =) 2
608B| 71 |19025200020 IR Al A 2
NOTE

- 220 -




==
FIG 609 SO TMMo|EZ&SA Year/Month
T115 2023-02
12

-2

NOTE

-221 -




==
FIG 609 F o | g SA Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
609 1 19555412203GB 2. IOl & COMP(T) 1
609 2 | 19557753010 =0 E &, PF1/2 4
609 3 | 19265253100GB IOl CcoOMP, /2 P 1
609 4 | 13875410082 Ot0l =Q1E Z E (PF1/2) 2
609 5 | V2173608016 L2EFUAEEEF(S) M8X16 1
609 7 119265253200 S A ASSY, /HYD 780 1
609 | 11 [13012011110 H 9 E (PT3/8) 1
609 12 | 19022000011 BelisA 1
609 13 16992011110 Z 4 1
609 14 | V7821000008 =4 1
609 15 | 19265250010 = LI, /PF34 LONG 1
609 16 | 18027090250 BHE S I 25 24 2
609 17 |1 19265153200GB Sci3! COMP, /A EH 1
609 18 | V2183608025 L2EFUHEEES(SP) 2
609 19 | V2173608025 LEFUASELF(S) 3
609 | 20 |10135153100 Z & ASSY, /HIGH PRES 1
609 | 21 |19265350020 A2, /M22 M28 2
NOTE

-222 -




==

FIG 610 O| A El Year/Month
T115 2023-02
NOTE

-223 -




==
FIG 610 = Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
610 1 19557752001 SHYE X0 AE ASSY 1
610 2 | 19557752100 SHYE ASSY 1
610 3 | 19557752201 L0l AE I ASSY 1
610 4 | 19557752300 L O0IAE 0= ASSY 2
610 5 V2183608090 L2EFUAEEES(SP) M8X90 2
610 6 | 19027750030 LTOIAE 2% 1
610 7 | V2513408025 AHEEZEE2E 3
610 | 10 [19157750010 X0l AEHH(F 1
610 | 11 [19157750020 ZOIAE HH(R) 1
610 12 | V1222805016 & XS 2l &2 LEAKSP) 4
610 15 | 19557752110 22| Z ¥ E ASSY(200K) 1
610 16 | V3802600080 SdXE0ISZLHE M8 3
NOTE

- 224 -




FIG 611

T115

=& MO X

==
Year/Month

2023-02

NOTE

-225 -




==
FIG 611 =8 Mo X Yearonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
611 1 19265712100 U S ASSY , =8 Al 1
611 2 | 19265714110GB Sz, gs 1
611 3 | V2173610025 L2EFUAEEEF(S) 2
611 4 | V2173608025 L2EFUAEEEF(S) 4
611 5 19265715100 S A ASSY, /HYD 660 1
611 6 | 13455774300 S A ASSY, /HYD 780 1
611 7 | 34525332201 =8 Ml M ASSY 1
611 8 | V2123606030 F2=E(SP) M6X30 2
611 9 10135773100 S A ASSY, /HYD 1760 1
611 10 | 10135774100 S A ASSY, /HYD 1630 1
611 11 | 15845410030 = &S A(1100)ASSY 1
611 12 | 15845410042 = & S A (1000)ASSY 1
611 | 13 | 19015202801 ZE =M A ASSY 1
611 14 | V4111600050 HetAM M5 1
611 15 | V5001916015 =g 1
611 16 | V1222604020 & XS E I &2 LEAKSP) 3
611 17 | 19055200081GB oM H H 1
611 18 | V2123606012 F2=E(SP) M6X12 4
611 19 | 13424020060 A0l = Et01(300) 2
611 20 | 13764020030 A0l 2 Et0I(140) 1
611 21 119265715200 SA/=EHN =2 1
611 22 118027090200 BHE S X 20 24! 2
NOTE

- 226 -




7. NNEGIE/IH B! PART NO. T7

FIG701 T 2E T & SuB 228
FIG702 =& T & 230
FIG 703 £ & 232
FIG704 A E & =X 235
FIG705 T 2E & 2|0 0I2€ 237
FIG 706 Al E & IHE 239
FIG 708 &= O{-X&} 241
FIG 709 = -2 243
FIG710 Z & COMP & ZE2E 2tA 245
FIG 711 AFO| & DetA 247
FIG 712 2| JdetA 249
FIG 713 SUB &l H & HH 251
FIG 714 28 0] & 253
FIG 715 Gl & & 0l 01-21 (1) 255
FIG 716 ol & & 0l 01-21 (2) 257
FIG717 X 259
FIG 718 JH B! CIHI 2| 261
FIG 719 Ol 21 H 263
FIG 720 ¥ A & = ASSY 265
FIG 721 H H{ ASSY 267

FIG722 8l H HH & 0| AE &IH 269

- 227 -



==

Year/Month

2023-02

.&MWWM%@%ﬁmW\
.

Ty

- &9
\ﬁuJﬂwmw o™
Q 7 ,.a.,

hY

a N

- 228 -

- .
4|\ 4 © |m
\ / . /
///;/ . \ ,.. ..._.n..// \‘
e — &
ke o A ol D -
= \x | g
s R 'z ._,
— i ;
=2

FIG 701

T115

.

g e s
- s
b i A -

L

e T o . i
T % A |
e -
e S |
] 4

NOTE




==
FIG 701 TEE T suB Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
701 1 18711052203GB T4 comp, 2HIA 1
701 2 | 18508303701 Z A ASSY 1
701 3 |18711052401GB Ul E(2 &l M) comP 1
701 4 | 18501044100 HAZ =2 COMP 2
701 5 | V2712606012 LIHI=E M6X12 1
701 6 |Vv4111600060 HetAM M6 1
701 7 | Vv4111600080 HetAM M8 4
701 8 18711081700 g@ENF AZE 2
701 9 18711081400 2§ ENHE COMP 2
701 10 | V2173608025 L2EFUAEEEF(S) M8X25 3
701 | 11 |35602010150 2EF2M 3
701 12 | 19026010020 Zr 2H(10X12X08) 3
701 13 | 19026210300 Z12 %8 (12X17X10) 3
701 | 14 | 18711041101 SRk 1
701 15 | 18711053400GB D2 NFEH 1
701 16 | V2123606016 F2=E(SP) M6X16 3
701 17 | 18711052700 ol AHIM HIB 1
701 18 | 18711052600 Ol AEIE HEA 1
701 19 | 18711052800 S8 Eex12 2
701 20 | V4111600080 HetAM M8 2
701 21 | V5601600008 AHHE 2
701 23 V2183608020 L2EFUHEEES(SP) M8X20 6
701 24 119261433100 S 2, JFKM 800 1
701 25 119261433200 S A, /FKM 1050 1
701 26 | 18027090200 gHE S H I 20 24 2
701 27 V5001920015 =g 2
701 29 118711301200 HE=Ed AdZIol= 1
701 30 |[18021024210 HEHHESAA 2
701 31 [18027090200 BHE S H I 20 24 2
701 33 [18711301100GB SEda, HE8=d 1
701 34 |18027090200 gHE S H I 20 24 4
NOTE

- 229 -




==

Year/Month

2023-02

ol

|
Ul
g

FIG 702

T115

NOTE

-230 -



==
= T Year/Month
FIG 702 C s [k
2023-02
T115
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
702 3 | 19266050010GB ugg, == 1
702 4 | V4111600100 HetAM M10 4
702 6 |19266052100GB 8l Xl comp , =& 1
702 7 19026052021 H=E 2
702 8 |Vv4011600120 ALE LA M12 2
702 9 | V3042600120 L2EFAHEES2SE M12 2
702 10 | V2514410025 AHEEZEE2E 4
702 11 | V4011600100 ALE2LA M10 4
702 12 | V3042600100 L2EFAHEES2S M10 4
702 13 | 18717022201 S tAaAaTE 2
702 14 | V3802600080 SdXE0Is2LHE M8 4
702 15 | V2514410035 AHEEZEE2E 2
702 16 | V4011600100 ALE2LA M10 4
702 17 | V3042600100 L2EFAHEES2S M10 2
702 18 | V2174610050 L2EFUAEEEF(S) 2
NOTE

-231-




==
Year/Month

2023-02

Ul
10k

FIG 703

T115

NOTE

-232 -



S/
FIG 703 —?—E Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
703 | 1 |[18716112101SR |HWH cOMP , & 1
703 | 2 |[18716112201SR | AFOI =€ COMP/LH 1
703 | 3 |[18716112301SR | AFO| =€ COMP/RH 1
703 | 4 |[18716113010GB | AIOIE O &, &/% 1
703 | 5 |[18716113020GB | AIOIE O &, /%t 1
703 | 6 |[18716113030GB |AIOIE O, &/ 1
703 | 7 |[18716113040GB |AIOIE O, &/ 1
703 | 8 |14446010150 Ul E 2 AF(6X14X3) 28
703 | 9 |V3501600060 ATy HE 28
703 | 10 35605033020 A0l EE AN 10
703 | 11 [19026112050 2t M (6X30X2.3) 10
703 | 12 [18716113051GB |EdI0IE , &= 4
703 | 13 |14256210040 StLIA S I (9) 8
703 | 14 |18716112060 MOIEIH Y 2l=d0IH 2
703 | 15 |18716110010 ol = Ol Ef(AFOI ETHE/LH) 1
703 | 16 |18716110020 ol = Ol Ef(AFOI ETH €/RH) 1
703 | 17 |V3802600060 ZHXE0IS2HE M6 10
703 | 18 |V3802600080 ZHXE0IS2HE M8 12
703 | 19 |V5502040093 geroig el 10
703 | 20 [18716112901SR | &= COMP , &} 1
703 | 21 [18716112090GB |EB¢2H2!, £ &/ol 1
703 | 22 |V3802600080 ZHXE0IS2HE M8 8
703 | 23 [19266113130GB | 12 ,FR/CTR 1
703 | 24 [19266113140GB | 12 ,FR/LH 1
703 | 25 [19266113150GB | 12 , FR/RH 1
703 | 26 |V5502040093 getoig el 8
703 | 27 |V2123606016 F2AE2E(SP) M6X16 8
703 | 28 |19406110080 LT LIAL, EBl A/BX16 M6X16 20
703 | 30 [19266113200GB | =:2H3! COMP, LH 1
703 | 31 [19266113300GB | 2 2i3! COMP ,RH 1
703 | 32 [19266113100GB | 2:2i3! COMP, UPR 1
703 | 33 [19266112500GB | Zd & COMP ,£E 1
703 | 34 |V2123606020 F2AZ2E(SP) M6X20 6
703 | 35 |V3802600080 ZMXE0IS2HE M8 28
703 | 36 |[19266112700GB | =& & COMP,FR 1
703 | 37 |18716112800GB | Z &I COMP , AIOI& 2
703 | 38 19266565000 A S suB 1
703 | 39 19266566000 ol == suB 1
703 | 41 |15896017600 22U E 8 8E comP 1
703 | 42 [18716112600GB | & COMP ,ECE = 1
703 | 43 |14256210040 StLIAZ & I(9) 2
703 | 44 |V3802600080 ZMXE0IS2HE M8 3
703 | 45 |18716112080 ol=d0le , 2E 1
703 | 48 [18716113060GB | 223!, £ =/LH 1
703 | 49 [18716113070GB | E2:2H3!, £ =/RH 1
NOTE

- 233 -




==
FIG 703 = C Year/Month
- —
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
703 | 50 |19266112780 =Zdl0lE , SIDE /&4 1
703 | 51 |19406110080 Bl E LIAH, E21A/6X16 8
703 | 52 |19266112320 HH, SIDE /&E 1
703 | 53 [19556110030 ERNEES) 1
703 | 54 |19556110040 HAE, =& 1
703 | 55 |11816010100 A =& ASSY, LED 1
703 | 56 |V3802600060 SdXE0ISZLHE M6 2
NOTE

- 234 -




FIG 704

T115

==
Year/Month

2023-02

NOTE

-235 -




==
FIG 704 AEHlg B X Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
704 1 19267112000SR A 8l CoOmMP 1
704 2 |v4011600120 ATEOLA 2
704 3 | V2173612030 L2EFUAEEEF(S) M12X30 6
704 4 | V2513412030 AHEEZEE2E 2
704 5 |Vv3043600120 L2EFAHEES2SE M12 2
704 6 |18717102200GB Zd0lE compP , A EI&HHE 2 1
704 7 | 19267102000SR B3l comP , AEI&HIEH 1
704 8 | 19027650041 S (el eld) 1
704 | 9 [19027650052 EEICEEETN 1
704 10 | 14526040030 2l 8l SET(P6/S) 4
704 11 112120028430 A2, BHE 2l 1
704 12 | V1112605030 A XS 2LEAL 4
704 13 | V2123606035 F2=E(SP) M6X35 2
NOTE

- 236 -




FIG 705

T115

==
Year/Month

2023-02

_Front T/

M _Case

NOTE

- 237 -




==
I =2 E S E Year/Month
FIG 705 TEE&C0OIE2E
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
705 1 18716212100GB Sei3l coMP , J/E Y NEZE 1
705 2 |19266213100GB S 3! COMP, FR/RH I &l 1
705 3 | 19024130250 AHEZSEM18) M18 4
705 4 | V4011600180 ALEOLA M18 8
705 5 V3313600180 FELUHEI=2E M18 4
705 6 | V2034618035 FLA=E(Ite) M18X35 2
705 7 119026202102 028 1% COMP(45) 2
705 8 | V2173610020 L2EFUAEEEF(S) M10X20 8
705 9 | V2034620110 FLA=E(Ite) M20X110 4
705 | 10 |19026222051 = dl 0l E(80X110) 4
705 | 11 |V4011600200 ALE2LA M20 4
705 | 12 |V3342600200 L2EFAHEII=2S M20 4
705 | 13 |19026222040GB NN EE S0 E(F) T=12 2
705 | 14 |V2034618035 FL=E(Ite) M18X35 2
705 | 16 |19026222020 2+ M (110) M20 2
705 | 17 19026222010 HEIAZEE 2 (&) T=9 2
705 | 21 |19026222201GB E {32! COMP(& 1
705 | 22 |19026223201GB Sl 2! COMP(R) 1
705 | 23 |19026222030 = E(M16X250) M16X250 8
705 | 24 |V4011600160 ALE2LA M16 8
705 | 25 |V3043600160 L2EFAHEES2S M16 8
705 | 26 |V2034622120 FLA=E(Ite) M22X120 2
705 | 27 |V3343600220 L2EFAHEII=2S 4
705 | 28 |19026202201 028 11 % COMP(55) 2
705 | 29 |V2123606025 F2=E(SP) M6X25 2
705 | 30 |18711113400GB Zdl0lE coMPUiII2EHA 1
705 | 31 | 18716454600 tHole S dl H ASSY 1
705 | 32 | 18716454710 SdXE0Is2UHEMI2) 1
NOTE

- 238 -




FIG 706

T115

AME & IIE

==
Year/Month

2023-02

NOTE

- 239 -




==
FIG 706 ANE &IHE Yearonth
115 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
706 1 19267632000 A E ASSY, /00 A A BIE 1

706 2 | V2173608030 L2EFUAEEEF(S) M8X30 4

706 3 | 19027653014 ANEZZUHIHE 1

706 4 | 19267652010 HE , E20H 1

706 5 19267650010 HE  LH/&Y T=2.0 1

706 6 | 19267650020 HE RH/HE T=2.0 1

706 7 | 19027650030 £ = (cll ti/at) 1

706 8 |19267102550GB =dl0IE , otudl A /I101E 1

706 9 | V2113606020 F2=E(S) M6X20 4

706 10 | 19027530010 = dl 0l E(GPTO) T=2.3 1

706 11 | V2183608020 L2EFUHEEES(SP) M8X20 4

706 12 | 19027592020 2 (D30) 1 C

706 18 | 15856123000 2 dl A E SUB(RH) 1

706 19 10016123100 2dlAE HH comp 1

706 | 20 |10016123201 2 AE Bet3 coMpP 1

706 | 21 |10016123010 2dAE AZH 2

706 | 22 |10016123021 Hole = 1

706 | 23 |10016123030 2dAE O™ 1

706 | 24 |V5801403036 AT 1

706 | 25 |V3802600080 SdXE0ISZLHE 2

706 | 26 | 15856482100 21 E 2 2{(EHC) ASSY 1

706 | 27 |V1902604012 A XS EHIEHE LEAL 6

706 | 28 |10016123401 Sci3l cCOMP, M EZE 1

706 | 29 |V2205408016 FAEEE 1

NOTE

- 240 -




==
+ Year/Month

H
<L
A

FIG 708

2023-02

T115

ORS

NOTE

- 241 -




==
FIG 708 [0} -ﬂ' Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
708 1 19687672000 & ({ SUB, LH 1
708 2 119687672010 detALLH, &0 T=6 1 C
708 3 | 19687672021 oI=dIOlH, 2cetA 1 C
708 4 | 19027672302GB & 0 &l XIASSY 2
708 6 |18717672030GB el X, = Ol(&t &b/ 35t 1
708 7 | 18717672080GB Sl Al, = (s &/&tal) 1
708 8 19027672040 ESV SIS D=8 2
708 9 [V7082400070 ES & &2 (sus) 7 4
708 10 | 19027672060 dZ2M(EAHE X 2
708 11 | 19027672070 d2EHzdg) 2
708 12 | 19687672200GB T4 & COMP, LH =01 1
708 13 | 19687672100 ZletA ASSY, LH 1
708 14 | 19687052600 81 = ASSY, LH 1
708 19 | 14527042500 dtAHEXE 2
708 | 20 |15817401130 AZ Ml E(13X17X02) 4
708 | 21 |19027672140 FAs2HedX=SE M8X20 4
708 | 24 13731210010 2F M (9X22X2) T=2.3 4
708 | 25 |84200000230 LI 2 E(M8) M8 4
708 | 26 |19027672160 SOUHAZE ASSY 1
NOTE

- 242 -




H/3
FIG 709 -2 Year/Month
T115 2023-02
e

THIOPN-K-709

NOTE

- 243 -




==
FIG 709 -2 Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
709 | 30 |19687682000 S0 SUB,RH 1
709 | 31 |19687682010 detA  RHEO 1
709 | 32 |19687672021 oI=dIOlH, 2cetA 1
709 | 33 |19027672302GB & 0 &l XIASSY 2
709 | 35 |18717672080GB el X, = Ol( &l/2k Gt 1
709 | 36 |18717672030GB 8l Xl, T (2t &f/=al) 1
709 | 37 |19027672040 ESV SIS D=8 2
709 | 38 |V7082400070 ES & &2 (sus) 7 4
709 | 39 |19027672060 dZ2M(EAHE X 2
709 | 40 |19027672070 d2EHzdg) 2
709 | 41 |19687682201GB T4 & COMP, RH &0 1
709 | 42 |19687682100 12t AASSY, RH 1
709 | 43 |19687052700 8 = ASSY, RH 1
709 | 47 |19027672700 S E X g(dcetA/ms) 2
709 | 48 |15817401130 AZ Ml E(13X17X02) 4
709 | 50 |19027672140 FAs2HedX=SE 4
709 | 53 |13731210010 2F M (9X22X2) T=2.3 4
709 | 54 |84200000230 LI 2 E(M8) M8 4
709 | 55 |19027672160 SOUHAZE ASSY 1
NOTE

- 244 -




==
Year/Month

I=
nz]
0o
O
O
=
v
Qo
|l
M
Im
LJ
u
| >

FIG 710

T115 2023-02

NOTE

- 245 -




==
FIG 710 T COMP & ZEE JetA Year/Montn
115 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
710 1 19267012000GB il & ASSY, AlE! 1

710 2 15807690010 =el, diat T=6.0 1 C

710 3 | 15807690020 T e ETCA(GHLH) T=6.0 1 C

710 4 | 15807690030 T ETDCHA(GHRH) T=6.0 1 C

710 5 19027023200 22 d0lE ASSY(2t0lH) 1 C

710 6 |V3802600080 SdXE0IsZLUHE 1

710 7 | V2183606016 L2EFUAEEES(SP) 1

710 8 15817401130 AZ Ml E(13X17X02) 1

710 9 | 14527042500 detAHEXE 1

NOTE

- 246 -




FIG 711

T115

AOIE etA

==
Year/Month

2023-02

THSK-T11

NOTE

- 247 -




==
FIG 711 AOIE Ok Year/Month
T115 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
711 1 19027712001 2 =S JetA SUB(LH) 1

711 2 119027712010 ATt A(LH) T=6 1 C

711 3 119027712021 o= A0l (QctA) 1 C

711 4 | 19027032300 EASSY F =S AOIE/H 1

711 5 15817401130 AZ M E(13X17X02) 1 C

711 6 | 19027722060 12 %4(36XM8) 1 C

711 7 | 14527032200 SEXg dets 1

711 8 19027712040 AdetAHEERER) T=2 4 C

711 9 19027722030 12 %4 (15X36X3) 4 C

711 10 | 19027722060 12 %4(36XM8) 4 C

711 11 | 14527032200 SEXg dets 4

711 12 | V5801404014 AT 4X14 2

711 13 | 19027713001 2 =S etA SUB(RH) 1

711 14 119027713010 ATt A(RH) 1 C

711 | 15 |[19027712021 o= A0l (QctA) 1 C

711 16 | 19027032400 EASSY =S A0 E/RH 1

711 17 | 15817401130 AZ M E(13X17X02) 1

711 18 | 19027722060 12 %4(36XM8) 1 C

711 19 | 14527032200 SEXg dets 1

711 25 119027712031 AMOIEODetASIXZI0IE T=1.0 4

711 26 |V1222806012 & XS HHI &2 LEAKSP) M6X12 8

NOTE

- 248 -




FIG 712

T115

cl Ol JdckA

==
Year/Month

2023-02

ol

T15-K-T12

NOTE

- 249 -




==
FIG 712 2l et Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
712 1 18737722000 AL 2ctA SUB(REAR) 1
712 2 18507722010 E| Odeta 1
712 3 | 18507722020 et A2l & ¢ 0l B (REAR) 1
712 4 | 19027722202GB ctA X & COMP(RR) 1
712 5 17407401120 %E—?—é KIASSY 2
712 6 | V1222806016 & X I 2 2 LEAHSP) 4
712 7 | 14527042500 detAHEXE 4
712 9 |V1122808020 S AHEE A Z2ULEAL M8X20 2
712 10 | 15817401130 AZ Ml E(13X17X02) 7
712 11 | 14527042140 AHOIA, 2B E 1
712 12 | 14527042150 =, 2l detA 1
712 14 | 14527042600 detA S E X8, ML 1
712 15 | 21447350060 2t M (08X22X02) 1
712 16 | 19027722070 FAAHUHE 1
712 | 17 [16997023200 THE H(A0IH)& S0l = ASSY 1
712 |17-01] 16997023210 2H(2tol ) 1
712 |17-02] 16997023220 £4d0l & ASSY 1
712 18 | 17677030030 HHB & 1
712 19 | 16997027700 = E(SET) 1
712 | 21 |35605033020 oI EE A 1
712 | 22 | 14527042500 dtAHEXE 1
712 | 23 |V2193606020 2= E(SPL) M6X20 1
712 | 24 V1122808020 A XNEEAIZ2LEAL M8X20 4
712 | 25 | 19027722051 2l A2 E ASSY 2
712 | 26 | 14527040050 ASH, F/2l0 1
712 | 27 |V1112806040 A XS 2LEAL M6X40 2
712 | 28 |19027723012 2l o ekA(sh) 1
712 | 29 [19027723020 EENEERES 1
712 | 30 |19027720010GB ATE8lX 2d0lE 2
712 | 31 |V1222806025 & XS I &2 LEAKSP) M6X25 4
712 | 32 | 19027722070 FAAHUHE 2
712 | 33 | 18507722100 2l o ek AASSsY 1
712 | 34 |19027721110 el=clolE, 2l et 1
NOTE

- 250 -




FIG 713

T115

SUB

H & HH

==
Year/Month

2023-02

1 13

D~ @ 14 - 21

NOTE

-251 -




==
FIG 713 SUB 2 & 3 H Yearonth
115 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
713 1 19647812000 #ld suB, LH 1

713 2 |18717812101SR 2lH COMP , %t 1

713 3 | 19647812301 Z Hl ASSY, LH & X 1

713 4 |Vv3802600060 SdXE0ISLHE M6 4

713 5 13606571000 S 0IBHAE 1

713 6 | 15896462400 22 M H AP XI(&S)ASSY 1

713 7 | 15896462500 2 2 Ml A2 XI(GH&Z) ASSY 1

713 8 | V4111600050 HetAM M5 1

713 9 | V3012600050 FEAHERES23 M5 1

713 12 | V2193606020 2= E(SPL) M6X20 10

713 13 | 19647813000 #ld suB, RH 1

713 14 | 18717813102SR 2lH cCoOMP , & 1

713 15 | 19647813301 ZHIUl0l & ASSY, RH & & 1

713 16 | V3802600060 SdXE0ISLHE M6 4

713 17 113606571000 SOl BHAE 1

713 18 | 15896462400 22 M HAPXI(&S)ASSY 1

713 19 | 15896462500 2 2 Ml A2 XI(GH&Z) ASSY 1

713 | 20 |V4111600050 HetAM M5 1

713 | 21 |V3012600050 FEAHEES23 M5 1

713 | 22 |V2193606020 2= E(SPL) M6X20 10

713 | 23 | 18717812010 HH , HES 1

713 | 24 |V2193606020 2= E(SPL) M6X20 4

713 | 25 | 18717813011 HH , R E= 1

713 | 26 |V2193606020 2= E(SPL) M6X20 4

713 | 27 19027012712 HSHZc0lE 1

713 | 29 |14256210040 OtLIAS & X (9) 2

713 | 30 |10016462700 =8 M AR X2 F) ASSY 1

713 | 31 | 10016462700 =8 M AR X2 F) ASSY 1

NOTE

- 252 -




FIG 714

T115

9t 0] A

==
Year/Month

2023-02

TU5-K-T14

NOTE

- 253 -




==
FIG 714 BH 0| 2 Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
714 1 19697732000 90/ suB, & 1
714 2 119697029200 0l 21 ASSY 1
714 3 19697732100 0l H AHIOI ASSY |, & 1
714 4 | 19697732200 2 & ASSY, LED 1
714 5 |V2183608025 L2EFUAEEES(SP) 2
714 6 | 19697733000 gi0lel suB, 2 1
714 7 119697029200 0l 21 ASSY 1
714 8 19697733100 0l H AHIOIASSY , 2 1
714 9 19697732200 2 & ASSY, LED 1
714 10 | V2183608025 L2EFUAEEES(SP) M8X25 2
714 | 11 | 19027025101 S0 21ASSY 1
NOTE

- 254 -




==

Year/Month

2023-02

| & & 0l O1-24 (1)

o

FIG 715

T115

NOTE

- 255 -



==
FIG 715 ol E & Ol -2 (1) Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
715 | 1| 10131511100 H2E 520 1
715 2 | V2173608020 L2EFUAEEEF(S) M8X20 4
715 3 110131511200 AHOIA, 2t 1
715 4 | V2173608045 L2EFUAEEEF(S) M8X60 4
715 5 |15801053200GB B3l COMP , Al A 1
715 6 |15801053400GB S 2! COMP 1
715 7 | V2183608025 L2EFUAEEES(SP) 2
715 8 |15801053101GB ZZdlA SdlolE 1
715 9 V2183610030 L2EFUAESEE S (SP) 2
715 | 10 | 16608303202 & 2 AASSY 1
715 | 11 [Vv2013610120 ABSASEREE) 1
715 | 12 |Vv4011600100 ALE2LA 1
715 | 13 |V4111600100 HetAM 1
715 | 14 V2183608030 L2EFUAEEES(SP) 1
715 | 15 |V2143610035 L2EFAEEII=(S) 2
715 | 16 |V4111600100 HetAM 2
715 | 17 V2183608025 L2EFUHEEES(SP) 1
715 | 18 |V2173608070 L2EFUAEEEF(S) 2
715 | 19 |35833330010 2 E(REC44A) 1
715 | 20 |18024050010GB LS A EHef3l 1
715 | 21 |V2183612025 L2EFUEEES(SP) 1
715 | 22 |19261831300GB Zd0lE, JI0IE 1
715 | 23 |V2183612020 L2EFUAEEES(SP) 2
715 | 24 |15801091700 otLIA NF & 1
715 | 25 |V2183612020 L2EFUAEEES(SP) 2
715 | 26 |19401024600GB 3 Eef3l comMP, H & IOl ZC 1
715 | 27 18021024290 ooz =8 X D12 1
715 | 28 |V2123606020 F2=E(SP) 1
715 | 29 |V2183612020 L2EFUEEES(SP) 1
715 | 30 |15801024411 2= IHOIZIN 1
715 | 31 |18021024220 HEHHUESAB 1
715 | 32 |18027090250 BHE S I 25 24 2
715 | 33 |10138302200 S A ASSY, CIAXHA 1
715 | 34 |V3802600060 SdXE0ISZLHE M6 1
715 | 35 |V3802600080 SdXE0ISZLHE M8 1
NOTE

- 256 -




FIG 716 olH & Ol H-21 (2)

T115

==
Year/Month

2023-02

TS130-K-116

NOTE

- 257 -




==
FIG 716 ol E & Ol -2 (2) Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
716 1 17827082412 0l o 24 ASSY 1
716 2 |V3802600080 SdXE0ISLHE 4
716 3 | 15807622500 S E ASSY , &/% 1
716 4 | 15807622400 & E ASSY, &/% 1
716 5 V1922605012 B LEAH 4
716 6 | 15807622300 & E ASSY, A0l E 2
716 8 14527081160 SASHIZ(19.3) 12
716 9 17827081110 SA 0= /0IHZO 1
716 10 | 15807231020GB 0 23, &/2HEE 1
716 11 | 17827620030 cdel sA, ollgt 2
716 13 | 15807010010GB DE B2, AI0IE/EE 2
716 14 | 15807081140 SA,0HZN 2
716 15 | 15807081140 SA,0HZAN 2
716 16 | 15807231030GB L B, "/IRIEE 1
716 17 | V2183606020 L2EFUHEEES(SP) 8
716 18 |15807015701GB =dl0lE compP , €40l 1
716 19 | V2183608020 L2EFUAEEES(SP) 2
716 | 20 | 10017070075 el o] 2 A ASSY 2
716 | 21 |V2123606016 F2=E(SP) M6X16 4
716 | 22 |14216210380 A0 2 Et01(200) 1
716 | 23 |16601850160 e S22 2
716 | 29 | 17827081210 2l A ES A NO4 1
716 | 30 | 17827081220 &85 A NO3 1
716 | 31 | 17688200050 A £(90) 6
716 | 32 |15807081110 S A, & 1300 1
716 | 33 |15807081150 OlH =4, OF=22/5IHZ O] 1
716 | 34 | 18718302400 LIQS A ASSY(NO3) 1
716 | 35 |15807622070 SUC It 0] &= ASSY 1
716 | 37 | 18717622061 LIQS A ASSY(NO2) 1
716 | 38 |15807081240 HdESA2 1
716 | 39 |14527081260 =Wl JO] S 2
716 | 40 |15807010070 QIEdI0IH , ALOIE/EHE 2
716 | 41 | 15807010080 elEdold, M/IEE 2
716 | 42 | 17827010080 a2 2
716 | 43 | 17828302061 otLI A, HVAC 1
716 | 44 | 17828302011 RLESV = 85_ 1
716 | 45 | 17828302020 M= 0l 0| E‘l 1
716 | 46 | 17828302030 24 0l, 1
716 | 47 | 17828302050 A %E 1
NOTE

- 258 -




==
Year/Month

2023-02

=]
Uk

FIG 717

T115

NOTE

- 259 -



S/
FIG 717 —?—E Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
717 | 1 [19407212103 2 I COMP 1
717 | 2 |19027212060 I=dO0IEH(RE) 1
717 | 3 |Vv2183608020 ASEFAEZELS(SP) 6
717 | 4 |14527072500 ZE, ol ol el 2
717 | 5 |14527072420 Ol Of 24 2 B, BHl 4 2
717 | 6 |[15807072411 HH, Ol Of/0Hl &1 (XH) 1
717 | 7 | V2053606020 MATESASE 4
717 | 8 |15807232200 & B0l X ASSY 1
717 | 9 |[15807231010GB | Zd0IE, &HIOIA 1
717 | 10 |V1112604012 A THE YH| =S LEA 4
717 | 11 |15807073300 A ETH COMP, & BFOI X 1
717 | 12 |15807072421 HE, ol O1/0 21(2) 1
717 | 13 |V4111600050 o etA 2
717 | 14 |V4011600050 AT QA 2
717 | 15 |V3012600050 SAHEEE2ZE 2
717 | 16 |19687212010 29! 1
717 | 17 | 19687231091 el=dIolH 1
717 | 18 |19027232200 & B0l 4 ASSY 1
717 | 19 |V1112604012 A THE YH| S LEA M4X12 2
717 | 20 |V1112605020 A THE HH| =S LEA M5X20 2
717 | 21 [18787232120GB | DA Z 0l E, 8HI0IXN 1
NOTE

- 260 -




FIG 718

T115

7l

g
o

.
F

L&l 2l Oof

E/E
Year/Month

2023-02

NOTE

- 261 -




==
FIG 718 o gl olEl 2l of Yearonth
115 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
718 1 15807232113 HH, ol =20l E 1

718 2 | 17686040030 2l 8l SET, OO 22l 36

718 3 | 15807073201 JE ASSY, L2D|=8t 1

718 4 | 17827073200 JZ IHHASSY, 0l 01 24(4.5T) 8

718 5 |15807015500GB Sci3! COMP , HVAC HEEd 1

718 6 | V1902605012 & XS HYIEHE LEAKBS) 4

718 8 | V2183606020 L2EFUAEEES(SP) M6X20 2

718 9 | 14527070041 HHAEEH/HAA 1

718 10 | 15807025900 & S ASSY 6

718 12 | 19027232030 °tM 201 =2 = E(M8/CB) 6

718 13 | 19026642010 12 98(12X17X3.2) 4

718 14 | 15807912201GB 2 S Ed3 comP 1

718 15 | 10017912300 2 &S ASSY 1

718 16 | V2123606020 F2=E(SP) M6X20 2

718 17 119027232030 ot 201 =2 = E(M8/CB) 2

718 18 | V2123806012 F2=E(SP) M6X12 2

718 19 | 18786452800GB Sdi, A/E 1

718 | 20 |18786452900GB S i3l comp, 2/t 1

718 | 21 |18786452700GB Sci2! cComP, &/af 1

718 | 22 V2123806012 F2=E(SP) M6X12 2

718 | 23 |V2053606020 dAlEs24E2E M6X20 1

718 | 24 |15807010110GB I Zdlolg, O 2

718 | 25 |36881910580 LED # =S L& 2

718 | 26 | 14527070041 HHAEEH/HAHAA 1

718 | 27 |V2183608020 L2EFUEEES(SP) M8X20 2

718 | 28 |19407213010 2%, S A(10) 1

718 | 29 |19687025200 B3l , LH*LED 1

718 | 30 |V2123606025 F2=E(SP) M6X25 2

718 | 31 |19687025300 Eei3!, RH*LED 1

718 | 32 |V2183608020 L2EFUAEEES(SP) M8X20 2

718 | 33 |19687232300 2 & ASSY , AlLY 1

718 | 34 |V1902605012 oA S HYIEHE LEAKBS) 2

NOTE

- 262 -




==

FIG 719 Al 4 24 H Year/Month

T115

2023-02

T1003-K-719

NOTE

- 263 -




==
FIG 719 Cil 4 24 1 Yearonth
115 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
719 1 19027312405 HH COMP L AHRIAE 1

719 | 2 [19027310012 Ol & Ol E(CH Al) T=15.0 1

719 3 | V2193606016 2= E(SPL) M6X16 11

719 4 | 19026492012GB SEHASO0IE T=3.2 1

719 5 |Vv4011600080 ALE LA M8 4

719 6 |V3042600080 L2EFAHEES2SE M8 4

719 7 | V2123606016 F2=E(SP) M6X16 5

719 9 19696493100 S i3l cCoOMP, ZHEE T=4.0 1

719 12 | 13156032121 a2 2

719 14 115807312110 HH , &/THAl 1

719 15 19027312150 Gl EFIHE H HH 1

719 16 | 19266452100 Ol EHEZHE ASSY 1 C

719 17 119027313100 AP XIA Ol A ASSY 2

719 18 | 19027313111 Hl Z (A0 E) 4

719 | 19 [19027313121 VETEEER 2

719 | 20 |19027312131 AP X 3

719 | 21 | 18716462400 Bl & A9 Xl ASSY 1 C

719 | 22 19027312141 CHAIZA B @l =2l Ol & T=20 1

719 | 23 |V1902604012 & XS HHIEHE LEAL 7

719 | 24 V1122805012 A NESEAIZZ2LEAL M5X12 4

719 | 25 |V1122806020 A XAESEAIZZ2LEAL M6X16 2

719 | 26 |V2123606020 F2=E(SP) M6X20 2

719 | 27 |19027312201 CH Al HHH ASSY(SH/ZH) 1

719 | 28 |19027312211 CH Al 54 B (oH/&t) T=3.5 1

719 | 29 [19027312220 TNEIEEEENEGIEED T=20 1

719 | 30 |13766010031 Z &0l 2 = BE(M08X21) 4

719 | 31 |19027312302 CH Al HH ASSY(SH<) 1

719 | 32 19027312312 CH Al A B (oH/=) T=3.5 1

719 | 33 [19027312321 CHAI HH] 1 &= &0l B (GH<S) T=20 1

719 | 34 |15806454100 M &8 A2 X ASSY 1

719 | 35 |19696455100 AR, EH 1

NOTE

- 264 -




==

FIG 720 2 H 883 ASSY Year/Month
T115 2023-02
. < i T1054-U-720
NOTE

- 265 -




==
FIG 720 2l H Ei 3 ASSY Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
720 1 19027033102 83 ASSY, *FAMH 1
720 2 | V2193606020 2= E(SPL) 2
720 3 | 19027742200 AM= A ASSY 1 C
720 4 | 14256210040 OtLIAS & Z(9) 1
720 6 | 16997030010 AME RS 2
720 7 | 19027742301 HAMHS A ASSY(’H ) 1 C
NOTE

- 266 -




FIG 721

T115

HH ASSY

==
Year/Month

2023-02

NOTE

- 267 -




==
FIG 721 7 Bl ASSY Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
721 1 19026330013 PTOI H HH T=3.0 1
721 2 | V1222806025 & XS 2l &2 LEAKSP) M6X25 5
721 3 19026081181 SHEA 1
721 4 | V2183608020 L2EFUEEES(SP) M8X20 2
721 5 19027410021 BE 21 H BI(RH) T=3.0 1
721 6 | 17686040030 2l 8l SET, OO 22l SV302 16
721 7 | 15807070051 AP XIASSY, 2t Ol IH/& & 1
721 8 19027410012 BE i H BI(LH) T=3.0 1
721 9 19026330020 PTOXIH H B 2 1
721 10 | 15807410040 =04, = 1
721 11 | V2123606025 F2=E(SP) M6X25 2
721 12 | V3012600060 FEAHERES23 M6 2
721 13 | 19407410050 &, 2 E/M6 2
NOTE

- 268 -




FIG 722 Sl HH & X0 AE! Y H

==
Year/Month

T115

2023-02

TU5-K-T22

NOTE

- 269 -




==
FIG 722 2 HH & ZO0IAE Y Yearonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
722 1 19267662100 HH COMP , LH /2IH 1
722 2 119027662020 dE0 1
722 3 19027662102 B el ZH 0l A ASSY 1
722 4 | V1222805016 & XS EHI &2 LEAKSP) M5X16 6
722 5 19027232050 2+ M (M5) M5 4
722 6 |19027663013 2l 21 Bl (RH) 1
722 8 | V1922605012 EH I LEAH M5X12 6
722 11 | 19267663050 HH |, dith 1
722 17 119027662030 A Z X(250) 4
722 | 18 [19157753110GB | B3 (X 0/ AE OI2E) 1
722 19 | V2183808025 L2EFUAEEE S (SP) 3
722 | 20 | 17686040030 2l 8l SET, OO 22l 11
722 | 21 | 19157660020 ol & &l 0l & (& 4,200X400) 3
722 | 22 [19157660030 01 2 2 0] £ (&l C4/RH) 1
722 | 23 [19157660010 0% 2| 0] E{ (&I CI/LH) 1
722 | 25 |19267662200 HH /[ BEE 1
722 | 26 | 19407410050 A, 2 E/M6 4
NOTE

- 270 -




8. 8 & PART NO. T8

FIG 801 HHE{ 2] & OI=2E 272
FIG 802 B & E (1) 274
FIG 803 & & Z (2) 276
FIG 804 & & Z (3) 278
FIG 805 & & Z (4) 280
FIG 806 & & Z (5) 282
FIG 807 & & Z (6) 284

-271 -



/g
FIG 801 HHE{ 2| & O} 2 €&l Year/Month

2023-02

T115

Engine Harnes!

9=

NOTE

-272 -




==
FIG 801 HiE 2l & Ot2 € Yearonth
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
801 1 18716802302 OfLIA ASSY(&E X &) 1
801 2 115186214402 BH & 21 (12V110AH)ASSY 1
801 3 | 15806802201 ofLIA ASSY(EHE 2l) 1
801 4 | 18716802302 OfLIA ASSY(&E X &) 1
801 6 |V2183612020 L2EFUAEEES(SP) 1
801 7 119021124303GB BH & ¢l 8 = coMP 1
801 8 | V2183608065 L2EFUAEEES(SP) M8X65 1
801 9 18716803400 OfLIA ASSY , 01 A& AR 1
801 10 | 19147102102 BH & 21 H H 1
801 11 | 21575070110 =& 0l = E(m6) 2
NOTE

-273 -




==
(1 ) Year/Month

Pal
02
O

FIG 802

2023-02

T115

T115-K-802

NOTE

- 274 -




==
FIG 802 HES (1) Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
802 1 19266802700 ofLI A ASSY, M@l 1
802 2 119027310030 otLIAZ ST T=2.0 1
802 3 | V1222805016 & KHS I &2 LEAKSP) M5X16 1
802 4 | 19646562000 ZH8IU4l0l& ASSY, LAMP 2
802 5 V1222805016 & XS I &2 LEAKSP) M5X16 4
802 6 | 19026642010 12 98(12X17X3.2) 4
802 7 110016540120 Y, 10220 4
802 8 19401910500 2 & T ASSY 2
802 | 34 |18716482200 EHC 21 EEJ{ ASSY 1
802 | 35 |V1122806016 A NESEAIZZ2LEAL M6X16 2
802 | 36 |V1222804012 & KHS I &2 LEAKSP) M4X12 2
802 | 38 |V1222805016 & XS I &2 LEAKSP) M5X16 2
802 | 39 |18717011101GB Sci3l comMpP , AHEEH 1
802 | 40 |19267018500 UsSB 22! ASSY 1
802 | 43 |19026462500 S ARIXI ASSY 2
802 | 46 |19027310040 ot A HH 1
802 | 47 |V2123606016 F2=E(SP) M6X16 4
NOTE

- 275 -




==

FIG 803 N A= (2) Year/Month
T115 2023-02
NOTE

- 276 -




==
FIG 803 8 (2) Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
803 1 15896462100 &= A LX] ASSY 1
803 2 110016462202 Z = AR[X] ASSY 1
803 3 | V1222604012 & X+ I 2 2 LEAHSP) M4X12 3
803 4 | V1902604012 & XS HHIEHE LEAL 4X12 3
803 5 15606642500 AR XI(F Al) SET 1
803 6 |15186213200 A& 2Ol EARIX] ASSY 2
803 7 | 14326210061 SEUHEM12) M12 2
803 8 19266492100 AOIA ASSY , FX 1
803 9 119026493102 2 dI0IA Ol A ASSY 1
803 10 | 16586652000 SSESE] 1
803 11 | V2123606016 F2=E(SP) M6X16 1
803 12 | 19266462900 H & M OUNIT 1
803 13 | V2183608020 L2EFUHEEES(SP) M8X20 4
803 14 | 19696462300 ARIXIASSY, AOQLEI|I HE 1
803 15 | 19026464100 HOIZ2 ASSY(HE HEST) 1
803 16 | 13267028202 EcldddHE A3 ASSY 1
803 17 | V1112605030 A XS 2LEAL M5X30 3
803 18 | 19026803100 BHOIg ot A 1
803 | 21 |34522812402 SHE X ASSy 1
803 | 22 |V2183608020 L2EFUAEEE S (SP) M8X20 1
803 | 26 (19686462201 CONTROLER ASSY, SMART KEY 1
803 | 26 |19686462200 ZEE2] ASSY, A0tED| 1
803 | 27 |V2183606020 L2EFUEELS(SP) 3
803 | 28 |V2123606016 F2=E(SP) 2
803 | 29 |V2123606030 F2=E(SP) 3
803 | 30 |17828302030 2dlol, 4P 2
803 | 32 |20115300010 & dl OI(TWIN) ASSY 2
803 | 33 |19266642400 Zd M 7L E ASSY 1
803 | 34 |19691081100 B3l comMp, # X 1
803 | 38 |V3802600060 SdXE0ISLHE 2
803 | 39 |19026462301 PTOA 2| XI ASSY 1
803 | 40 |10037018500 It 2 AMASSY 1
803 | 41 |19266463200 +=EBHNH2EE 1
803 | 42 |V1122804012 SIS EAIZZ2LEAL 4
803 | 43 |19266462600 Il s ARIX ASSY 1
803 | 44 |V1122804012 SIS EAIZZ2LEAL 4
803 | 45 |19686602200 RPM CtOI & ASSY 1
803 | 46 | 19696462101 AOHEJ| ASSY 1
NOTE

-277 -




==

Year/Month

2023-02

HE (3)

N
o

.I

KJ

T115-K-805

FIG 804

T115

NOTE

-278 -



==
FIG 804 M EE (3) Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
804 1 19266802400 OfLI A ASSY |, I Bl 1
804 2 15807062600 S HASSY, Z & E/2t01H 1
804 3 19266802800 otLI A ASSY, ADHED| 1
804 4 | 19646452500 JHOil 2k ASSY , REAR 1
804 6 | 14527073120 AOEHHE, AR 8
804 7 | 19407025500 Al 9 ASSY 2
804 8 10037072300 OHHILE ASSY 1
804 9 16997032000 2 H(20/1H) ASSY 1
804 10 | 17827082221 Ol 2 EZSHASSY 1
804 12 | V2183608020 L2EFUHEEES(SP) M8X20 1
804 14 | 19686452500 CONTROLLER ASSY, *TB 1
804 15 | V2123606030 F2=E(SP) M6X30 1
804 16 | 18587024800 AHUL ASSY , EFEEA 1
804 17 119026510010 AHHLAEUHE 1
NOTE

- 279 -




FIG 805

T115

Pa
071
e

N—"

==
Year/Month

2023-02

e g
T
S
— |
||
LB eSS &
)

i otl0/

B
2 i 1l . - ,.o
S~

g P

A I: L.-_:, .9)

1

NOTE

- 280 -




==
FIG 805 HEE (4) Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
805 19266802100 OfLI A ASSY(2 &l 1
1

805 2 18716803300 ot LI A ASSY(A/C COMP)

NOTE

-281 -



==

Year/Month

2023-02

= (5)

F

KO
KJ

.I

FIG 806

T115

TIISK-406

NOTE

-282 -



==
FIG 806 & EE (5) Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
806 19266802600 otLI A ASSY(2l ) 1
806 2 119266803800 ofLI A ASSY(EHL) 1
NOTE

- 283 -



==

FIG 807 & & E (6) Year/Month
T115 2023-02
NOTE

- 284 -




EYE
FIG 807 & & E (6) Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepair|EFFECTIVE| pEMARKS

DATE

807 1 19266803100

olLIA ASSY , olE& =

NOTE

- 285 -




9. cte/=& PART NO.T9

FIG 901 & & YAl A2l

FIG 902 ®I0| &

FIG 903 2| H & %I Ol E(50KG)
FIG 904 ct&l

FIG 904-2 2t

- 286 -

287
289
291
293
295



==
FIG 901 = & HAlA 2 Year/Month

2023-02

T115

18

(HYDRAULIC)

19 20

NOTE

- 287 -




==
FIG 901 = & B AIA Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
901 1 94009052100 = SET, & 1
901 2 (94009052090 =ct0lo, 62Xl 1
901 3 (94009052020 HAATHA, 10 1
901 4 194009052030 HAATH, 12 1
901 5 (94009052040 HAATH, 14 1
901 6 [94009052050 HAATHA, 17 1
901 7 194009052060 HAATH, 19 1
901 8 94009052070 EctolH , + 1
901 9 (94009052080 Cetold, - 1
901 10 | 94009052110 S=MHU 1
901 11 | 94009052120 ZEEX 1
901 12 | 94009050030 FUHESOtYE, e 1
901 13 | 94009054170 SAHX| SET, 17pcs 1
901 14 | 19269300010 A EHEH M (T115) 1
901 15 19025172120 HUEHIHEZX 2
901 16 | 12147078721 J| SET 1
901 17 | 17525252500 = 2
901 | 18 |[16187024830 NSEBNERI-E2EA) 1
901 19 | 10547024811 222 1
901 20 |500203-00174 QIEE =22l 2
NOTE

- 288 -




=h=!
FIG 902 01 E Year/Month

T115 2023-02

T1054-E-902

NOTE

- 289 -




==
FIG 902 S}D"-” O| E Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
902 8 | V2523614030 AHEEZEESS 1
902 9 |17684104301GB B 2(HI 0l E)compP 1
902 10 | V4011600140 ALE LA M14 6
902 11 | V2013614035 LEFUHEEES) M14X35 4
902 12 | V3043600140 L2EFAHEES2S M14 2
902 13 | 17689294001GB 01 £(32) 8
902 14 | 17689285100 =it 1
902 15 | S2169908420 ofl O £1(28) 2
902 16 | V3043600140 L2EFAHEES2S M14 2
902 17 | S0969305000 £l (250L) 1
902 18 | 17979291900 = E COMP , # 0] &(14X430) 1
902 19 | V4111600140 HetAM M14 2
902 | 20 |V4011600140 ALE2LA M14 1
NOTE

- 290 -




E/E
Year/Month

FIG 903 2l & 0] E(50KG)
15 2023-02
NOTE

-291 -




==

FIG 903 cl 01 2 % 01 E(50KG) Year/Month
115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
903 1 17979220013SR T552ST 2| O & 9l 0l £(50KG) | 50kg 2
903 2 119029220030 =ZEA B=24 6
903 3 | Vv4011600180 ALE2LA M18 12
903 4 | V3013600180 FEAHEES23 M18 6
903 5 | V2003618035 FEA=SEES) M18X35 6
903 6 |Vv4111600180 et M18 6
NOTE

-292 -



FIG 904

T115

IE

==
Year/Month

2023-02

2 Apaks THE Yo @l
1 SPENE B0 BT, peewsie

S PR »IE%

ff
=

HE, #edo #HHo
ey 2HENE &
Al SHEER &8
B2,

TEA-0-018-0

22 U BE =A
2 5717} e &
4i U8 %k 2le
uch e Ry
TR0 |

5

EALE-
b

46

/S B - TR HElR
HE FHEO B2 =Y B
W

A3 3
HWiles § 82017 UE B2
Wxe HE Wtz Fa9
#nol Ay aEd HIMAH
GG Moy FHAZ.

DD

\ Vit

NGE

2. % 50| Moy my
2 Hygol zl2y o
B| - HHA| WEA &
UE HA stM2.

TR0

—37 ;

AF 2

~ uasE fel N0l

"iﬂwﬁ“"- gley nRSH Hady
x| opA2.

1MEHEb0
30

AZF 9

[ A R

T

2=

%

HEz HEo w2y
HE2Y B0l ON
HeflME FHEA of
Hile.

&

5 s |

39

SMALD ol feu mae #afh,

Tl e

LELEE B

B ST A A

o] |

28

307143
HuY HHo Y=y
2RME e By
 Nse

THE KA

NOTE

-293 -




==
FIG 904 a|, Ué Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
904 1 17689100231 e =o/F s 1
904 2 | 17689100030 ot F /DDA 1
904 5 17689100190 el 2 /ot E 1
904 8 19029100060 cte A /s0dE 1
904 9 17689100110 el /002 1
904 12 | 17689100050 ot Z /e s 1
904 19 18839200010 cte FHS/AHESE 1
904 | 23 |15809100060 e, =R A 1
904 | 25 |16998201222 L, 2 D=2t &t 1
904 | 26 |17689100100 ctel, /R0 AEHE 1
904 | 27 |18781201200 ctel | & 2 2l &l/DeSOx 1
904 | 28 |18789100310 cHE =2/ 1
904 | 30 |17689100240 cHel =9/ S| 1
904 | 31 |19269020010 Ot=, 7115 2
904 | 32 |15809010020 e /TYM 70 2
904 | 37 |17689100120 ctell ) == o/ 2
904 | 38 |17689100150 ctel  Z/etCiooid 2 1
904 | 39 |17689100180 ot 2 /R0l E 1
904 | 45 |14549043100 ctHE (HEAU X 2 &) 1
904 | 46 |18789020420 & Al & ZHCABIN) 1
904 | 47 |19269020410 ctel | ol Xl TCD3.6L4-C5VT83E 1
904 | 49 |18781201502 ctdl  ESy 22 2 HAIS 1
904 | 50 |17689100220 el 2 /AR 1
904 | 52 |18781201400 e, BHE 2l AR X 1
904 | 53 |10139100060 ot QA= 1
NOTE

- 294 -




FIG 904-2

T115

u
UZ

==
Year/Month

2023-02

54, =0 RUAE HEN X%
HH3 S 2 YA

FEREREN|

=)

CIROIES R BN X
o2 H@A%, WEl WANE
FELEES

40

LT \J i,
HHH AEE AU .'¢“
e o,

il 6=

(A3 3]

RES HEN H, RN
HiE HE7 Weiy Hidehd

HEME AEE S
i

3

Ao iid
' ayse

R ot Ml Ao A
§ NEHA HE aE Dolod Hea

Shuedy IHHEE §2 24HE

A2 13 .....

s

=

Az 2
HE Hilol M2y By
i Al REA AEE 823
Bl DSt

41—

NOTE

- 295 -




==
FIG 904_2 a|, Ué Year/Month
T115 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

-
o

904-2| 42 |17689100130

Bl 0| ox | UE oy

x| 0| | Tk
Y

03
Ot
K
fu

[y

904-2| 43 |14101201100

[y
o
o
@

904-2| 44 |17829100150

[y
=

I>
0
Pl

904-2| 52 |18781201400

[y

904-2| 55 |15899010040

904-2| 3 17689100010 cHel, A /RHE 1
904-2| 4 17689100170 ot =9J/otd 1
904-2| 6 |17689100210 ot  BASZE 1
904-2| 7 19029100020 cHe, & /& 1
904-2| 10 |19029100070 ot A /84012 1
904-2| 11 | 17729100080 ot 2/EE 1
904-2| 13 | 17699100090 cHel, Z /X0l AE 1
904-2| 14 |19029010021 PTOH =cte 1
904-2| 15 |19029010040 AR FUHBEStH 1
904-2| 16 | 19029010010 HEAZECHH 1
904-2| 18 |19029100160 e, RE/iss3 Xl 1
904-2| 21 |19029010070 cHE (&) 2
904-2| 22 |10019100040 cte, IAEHE 1
904-2| 40 |19025153120 cHe, wEtAl | 1
904-2| 41 |17689100140 cte, ol 1

& 1

& 1

& 1

& 1

& 2

& 1

- |- ||| | | |

|| | O
ol Jo| | 2
2
o
o

-l-O -l-O

[y

904-2| 56 | 15899010050

NOTE

- 296 -




